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1.6.1 AR UIZHEITEHHAXEDRX KR UFIER
1.6.1.1  Rupafin 10 mg Tablets M &t E

1. NAME OF THE MEDICINAL PRODUCT

Rupafin 10 mg Tablets

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each tablet contains:

10 mg of rupatadine (as fumarate)

Excipient with known effect: lactose 58 mg as lactose monohydrate
For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Tablet.
Round, light salmon coloured tablets.

4,  CLINICAL PARTICULARS
4.1 Therapeutic indications

Symptomatic treatment of allergic rhinitis and urticaria in adults and adolescents (over 12 years
of age).

4.2 Posology and method of administration

Adults and adolescents (over 12 vears of age)
The recommended dose is 10 mg (one tablet) once a day, with or without food.

Elderly
Rupatadine should be used with caution in elderly people (see section 4.4).

Paediatric patients
Rupatadine 10 mg Tablets is not recommended for use in children below age 12. In children
aged 2 to 11 years, the administration of rupatadine 1 mg/ml oral solution is recommended.

Patients with renal or hepatic insufficiency
As there is no clinical experience in patients with impaired kidney or liver functions, the use of
rupatadine 10 mg Tablets is at present not recommended in these patients.

4.3  Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1

4.4 Special warnings and precautions for use

The administration of rupatadine with grapefruit juice is not recommended (see section 4.5).

The combination of rupatadine with potent CYP3A4 inhibitors should be avoided and with
moderate CYP3A4 inhibitors should be administered with caution (see section 4.5).

Dose adjustment of sensitive CYP3A4 substrates (e.g. simvastatin, lovastatin) and CYP3A4
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substrates with a narrow therapeutic index (e.g. ciclosporin, tacrolimus, sirolimus, everolimus,
cisapride) could be required as rupatadine may increase plasma concentrations of these drugs
(see section 4.5).

Cardiac safety of rupatadine was assessed in a Thorough QT/QTc study. Rupatadine up to 10
times therapeutic dose did not produce any eftect on the ECG and hence raises no cardiac safety
concerns. However, rupatadine should be used with caution in patients with known prolongation
of the QT interval, patients with uncorrected hypokalemia, patients with ongoing proarrhythmic
conditions, such as clinically significant bradycardia, acute myocardial ischemia.

Rupatadine 10 mg Tablets should be used with caution in elderly patients (65 years and older).
Although no overall differences in effectiveness or safety were observed in clinical trials, higher
sensitivity of some older individuals cannot be excluded due to the low number of elderly
patients enrolled (see section 5.2).

Regarding use in children less than 12 years old and in patients with renal or hepatic
impairment, see section 4.2.

Due to the presence of lactose monohydrate in rupatadine 10 mg tablets, patients with rare
hereditary problems of galactose intolerance, the Lapp lactase deficiency or glucose-galactose
malabsorption should not take this medicine.

4.5 Interaction with other medicinal products and other forms of interaction

Interaction studies have only been performed in adults and adolescents (over 12 years of age)
with rupatadine 10 mg tablets.

Effects of other drugs on rupatadine

Co-administration with potent CYP3A4 inhibitors (e.g. itraconazole, ketoconazole,
voriconazole, posaconazole, HIV protease inhibitors, clarithromycin, nefazodone) should be
avoided and co-medication with moderate CYP3A4 inhibitors (erythromycin, fluconazole,
diltiazem) should be used with caution.

The concomitant administration of rupatadine 20 mg and ketoconazole or erythromycin
increases the systemic exposure to rupatadine 10 times and 2-3 times respectively. These
modifications were not associated with an effect on the QT interval or with an increase of the
adverse reactions in comparison with the drugs when administered separately.

Interaction with grapefruit: The concomitant administration of grapefruit juice increased 3.5 times
the systemic exposure of rupatadine. Grapefruit juice should not be taken simultaneously.

Effects of rupatadine on other drugs

Caution should be taken when rupatadine is co-administered with other metabolised drugs with
narrow therapeutic windows since knowledge of the effect of rupatadine on other drugs is
limited.

Interaction with alcohol: After administration of alcohol, a dose of 10 mg of rupatadine produced
marginal effects in some psychomotor performance tests although they were not significantly
different from those induced by intake of alcohol only. A dose of 20 mg increased the impairment
caused by the intake of alcohol.

Interaction with CNS depressants: As with other antihistamines, interactions with CNS depressants
cannot be excluded
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Interaction with statins: Asymptomatic CPK increases have been uncommonly reported in
rupatadine clinical trials. The risk of interactions with statins, some of which are also metabolised
by the cytochrome P450 CYP3A4 isoenzyme, is unknown. For these reasons, rupatadine should be
used with caution when it is coadministered with statins.

4.6  Fertility, pregnancy and lactation

Pregnancy
There are limited amount of data from the use of rupatadine in pregnant women. Animal studies

do not indicate direct or indirect harmful effects with respect to pregnancy, embryonal/foetal
development, parturition or postnatal development (see section 5.3). As a precautionary
measure, it is preferable to avoid the use of rupatadine during pregnancy.

Breastfeeding
Rupatadine is excreted in animal milk. It is unknown whether rupatadine is excreted into breast

milk. A decision must be made whether to discontinue breastfeeding or to discontinue/abstain
from rupatadine therapy taking into account the benefit of breastfeeding for the child and the
benefit of therapy for the woman.

Fertility

There are no clinical data on fertility. Studies in animals have shown a significant reduction of
fertility at exposure levels higher than those observed in humans at the maximum therapeutic
dose (see section 5.3).

4.7  Effects on the ability to drive and use machines

Rupatadine 10 mg had no influence on the ability to drive and use machines. Nevertheless, care
should be taken before driving or using machinery until the patient’s individual reaction on
rupatadine has been established.

4.8 Undesirable effects

Rupatadine 10 mg tablets has been administered to over 2025 adult and adolescents patients in
clinical studies, 120 of whom received rupatadine for at least 1 year.

The most common adverse reactions in controlled clinical studies were somnolence (9,5%),
headache (6,9%) and fatigue (3,2%)

The majority of the adverse reactions observed in clinical trials were mild to moderate in
severity and they usually did not require cessation of therapy.

The frequencies of adverse reactions are assigned as follows:
o Common (= 1/100to < 1/10)
o Uncommon (= 1/1000 to < 1/100)
e Rare (21/10,000 to <1/1,000)

The frequencies of adverse reactions reported in patients treated with rupatadine 10 mg tablets
during clinical trials and spontaneous reporting were as follows:

¢ Infections and infestations
— Uncommon : Pharyngitis, Rhinitis
¢ Immune system disorders
— Rare: Hypersensitivity reactions (including anaphylactic reactions, angioedema
and urticaria)™*
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e Metabolism and nutrition disorders
— Uncommon : Increased appetite
e Nervous system disorders:
— Common : Somnolence, Headache, Dizziness
— Uncommon : Disturbance in attention
e (Cardiac disorders
—  Rare: tachycardia and palpitations”
e Respiratory, thoracic, and mediastinal disorders
— Uncommon : Epistaxis, Nasal dryness, Cough, Dry throat, Oropharyngeal pain
o Gastrointestinal disorders
— Common : Dry mouth
— Uncommon : Nausea, Abdominal pain upper, Diarrhoea, Dyspepsia, Vomiting,
Abdominal pain, Constipation
e Skin and subcutaneous tissue disorders
— Uncommon : Rash
o Musculoskeletal, connective tissues, and bone disorders
— Uncommon : Back pain, Arthralgia, Myalgia
o General Disorders and administration site condition
— Common : Fatigue, Asthenia
— Uncommon: Thirst, Malaise, Pyrexia, Irritability
o Investigations
— Uncommon : Blood creatine phosphokinase increased, Alanine aminotransferase
increased, Aspartate aminotransferase increased, Liver function test abnormal,
Weight increased

" tachycardia and palpitations and hypersensitivity reactions (including anaphylactic reactions,
angioedema and urticarial) have been reported in post-marketing experience with rupatadine 10 mg
tablets.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important.
It allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting
system listed in Appendix V.

4.9 Overdose

No case of overdose has been reported. In a clinical safety study rupatadine at daily dose of 100 mg
during 6 days was well tolerated. The most common adverse reaction was somnolence. If
accidental ingestion of very high doses occurs symptomatic treatment together with the required
supportive measures should be given.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: other antihistamines for systemic use, ATC code: RO6A X28.
Rupatadine is a second-generation antihistamine, long-acting histamine antagonist, with
selective peripheral Hi-receptor antagonist activity. Some of the metabolites (desloratadine and
its hydroxylated metabolites) retain an antihistaminic activity and may partially contribute to the

overall efficacy of the drug.
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In vitro studies with rupatadine at high concentration have shown an inhibition of the
degranulation of mast cells induced by immunological and non-immunological stimuli as well
as the release of cytokines, particularly of the TNF,, in human mast cells and monocytes. The
clinical relevance of the observed experimental data remains to be confirmed.

Clinical trials in volunteers (n= 375) and patients (n=2650) with allergic rhinitis and chronic
idiopathic urticaria did not show significant effect on the electrocardiogram when rupatadine
was administered at doses ranging from 2 mg to 100 mg.

Chronic idiopathic urticaria was studied as a clinical model for urticarial conditions, since the
underlying pathophysiology is similar, regardless of etiology, and because chronic patients can
be more easily recruited prospectively. Since histamine release is a causal factor in all urticarial
diseases, rupatadine is expected to be effective in providing symptomatic relief for other
urticarial conditions, in addition to chronic idiopathic urticaria, as advised in clinical guidelines.

In a placebo-controlled trials in patients with Chronic Idiopathic Urticaria, rupatadine was
effective reducing the mean pruritus score from baseline over the 4 week treatment period
(change vs baseline: rupatadine 57.5%, placebo 44.9%) and decreasing the mean number of
wheals (54.3% vs 39.7%).

5.2 Pharmacokinetic properties

Absorption and bioavailability

Rupatadine is rapidly absorbed after oral administration, with a tmax of approximately 0.75 hours
after intake. The mean Cuax Was 2.6 ng/ml after a single oral dose of 10 mg and 4.6 ng/ml after a
single oral dose of 20 mg. Pharmacokinetics of rupatadine was linear for a dose between 10 and
20 mg after single and repeated doses. After a dose of 10 mg once a day for 7 days, the mean
Cmax Was 3.8 ng/ml. The plasma concentration followed a bi-exponential drop-off with a mean
elimination half-life of 5.9 hours. The binding-rate of rupatadine to plasma proteins was 98.5-
99%.

As rupatadine has never been administered to humans by intravenous route, no data is available
on its absolute bioavailability.

Effect of the intake of food

Intake of food increased the systemic exposure (AUC) to rupatadine by about 23%. The
exposure to one of its active metabolites and to the main inactive metabolite was practically the
same (reduction of about 5% and 3% respectively). The time taken to reach the maximum
plasma concentration (tmax) of rupatadine was delayed by 1 hour. The maximum plasma
concentration (Cmax) was not affected by food intake. These differences had no clinical
significance.

Metabolism and elimination

In a study of excretion in humans (40 mg of '“C-rupatadine), 34.6% of the radioactivity
administered was recovered in urine and 60.9% in faeces collected over 7 days. Rupatadine
undergoes considerable pre-systemic metabolism when administered by oral route. The amounts
of unaltered active substance found in urine and faeces were insignificant. This means that
rupatadine is almost completely metabolised. Roughly, the active metabolites desloratadine and
other hydroxylated derivatives accounted for 27% and 48%, respectively, of the total systemic
exposure of the active substances. /n vitro metabolism studies in human liver microsomes
indicate that rupatadine is mainly metabolised by the cytochrome P450 (CYP 3A4).

Specific patient groups
In a study on healthy volunteers to compare the results in young adults and elderly patients, the
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values for AUC and Cax for rupatadine were higher in the elderly than in young adults. This is
probably due to a decrease of the first-pass hepatic metabolism in the elderly. These differences
were not observed in the metabolites analysed. The mean elimination half-life of rupatadine in
elderly and young volunteers was 8.7 hours and 5.9 hours respectively. As these results for
rupatadine and for its metabolites were not clinically significant, it was concluded that it is not
necessary to make any adjustment when using a dose of 10 mg in the elderly.

5.3  Preclinical safety data

Preclinical data reveal no special hazard for humans based on conventional studies of
pharmacology, repeated dose toxicity, genotoxicity, and carcinogenic potential.

More than 100 times the clinically recommended dose (10 mg) of rupatadine did neither extend
the QTc or QRS interval nor produce arrhythmia in various species of animals such as rats,
guinea pigs and dogs. Rupatadine and one of its main active metabolites in humans, 3-
hydroxydesloratadine, did not affect the cardiac action potential in isolated dog Purkinje fibres
at concentrations at least 2000 times greater than the Cpux reached after the administration of a
dose of 10 mg in humans. In a study that evaluated the effect on cloned human HERG channel,
rupatadine inhibited that channel at a concentration 1685 times greater than the Cpax obtained
after the administration of 10 mg of rupatadine. Desloratadine, the metabolite with the greatest
activity, had no effect at a 10 micromolar concentration. Studies of tissue distribution in rats
with radiolabelled rupatadine showed that rupatadine does not accumulate in heart tissue.

In the rat, a significant reduction of male and female fertility occurred at the high dose of 120
mg/kg/day, providing Cmax 268 times those measured in humans at the therapeutic dose (10
mg/day). Foetal toxicity (growth delay, incomplete ossification, minor skeletal findings) was
reported in rats at maternotoxic dose-levels only (25 and 120 mg/kg/day). In rabbits, no
evidence of developmental toxicity was noted at doses up to 100 mg/kg. The developmental No
Adverse Effect Levels were determined at 5 mg/kg/day in rats and 100 mg/kg/day in rabbits,
yielding Cmax 45 and 116 times higher, respectively, than those measured in humans at the
therapeutic dose (10 mg/day).

6. PHARMACEUTICAL PARTICULARS
6.1  List of excipients
Pregelatinised maize-starch
Microcrystalline cellulose
Red iron oxide (E-172)
Yellow iron oxide (E-172)
Lactose monohydrate
Magnesium stearate

6.2 Incompatibilities
Not applicable

6.3  Shelf life

3 years

6.4  Special precautions for storage
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Keep the blister in the outer carton in order to protect from light.
6.5 Nature and content of the container

PVC/PVDC/aluminium blister.
Packs of 3, 7, 10, 15, 20, 30, 50 and 100 tablets. Not all pack sizes may be marketed.

6.6  Special precautions for disposal and other handling

No special requirements.

Any unused product or waste material should be disposed of in accordance with local
requirements.

7. MARKETING AUTHORISATION HOLDER

J. Urtach y Compaiiia., S.A.

Av. Cami Reial, 51-57

08184 Palau-solita 1 Plegamans (Spain)

Telephone: +34 93 864 96 92

Fax: +34 93 864 66 06
e-mail address:corp@uriach.com

8. MARKETING AUTHORISATION NUMBER(S)
9, DATE OF FIRST AUTHORISATION / RENEWAL OF THE AUTHORISATION
Date of first authorisation:

Date of last renewal:

10. DATE OF REVISION OF THE TEXT
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10mg % 1 H 1E, 7 HF#EE Lz & & DY) Cpae 13 3.8 ng/mL T o 7o, e EE 13O0 55
BANTIR T L, P IE 5.9 B Tdh o 72, L% V0 O IEE AREA I 98.5~99%T
HoT,

AR e M U TEIRNIR G- Sz 2 L1320, A 7, Z 80 T 41815
T —HIE7e0,

BEEROPE

BHEOBRICEY, VWF P OLEBER (AUC) 25 23%HN L7z, EMER#D O 1 2K O;
FERNEEAH OIRGE EIXFEMICREETH > 72 (ZREIE 5% K 3% DI ) . AHI D
e M PR B ] (tna) 1 L RERIERE L7, @ MAE IR (Cpa) (CEFHERUC L 5
RN Do, TDOEITFEIRAIZFRHCEHER S O TIIRD 272,

ARG e O

b MIBT A HEIERER (MCor 8 P 40 me) IZRWT, 7 H BT G UIFHED 34.6% 3R H T
60.9% N HFH CEIU S, AANZROEEET 5 L&, 3720 ORI E =T 5, IRP LK
FZHRIE SN D REILEDR D ORIZTDT N Th o7z, T7obb, AFIXITFEREE2RH#H NS,
ARG DORHFEBEREO > S IEHEREH THLT A0 T X V0 KOO KBILREH DD 5D 5
FEIXENENKI 27% KK 48% Th o7, & MFI 7 v Y — L% HWiz in vitro REFER T,
AFNEFEIZF b7 1 A P-450 (CYP3A4) ICE-oTREHEND Z E3RENTWA,

ik 72 R AR

PEREHIRE o5 & L CHEER AL LSk 21T SRR & i 2R BRIV T, AFID
AUC KO Cgx DIEIFHEERA & 0 il T 7o, ZHUE, mlind T 31 % ) alEiH
RMETFLTND7DTHLEEZLND, D LIZAREMIC OV TIZZ DO L D RETFED 5
Nipinole, miind K OFEFRNCEB T DARANOFEERARIIL, i 8.7 Bifi] L T 5.9 If
W ThoTlo, THOHAAKROZORBHWIZI T DREFITIARNCEHEZTITAR <, 10mg & =i
(G D BRI SR T T B &I S vz,
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53 FBREZEMT —F

B OMIERER . MER G R, B EEt R L OB AR CE D R T — & T
1T, B MZRT 252 fGRR IR STV,

AENOEERHELE 58 (10mg) D 100 {5481 2 &% 7 v b, ELEy B ROA X2 EOEY
FEICEG Lz & 2 A, QTe MRS QRS HIROLERITZE D bt NEIRGAE L Rh o7, KHIK

Ot MZBT 2 EEEERFO 1 > THD 3-t FaFxFi7aaTs XU i, b M 10mg &
HL7T2E ED Cpae D 2000 FLLEDRET, A4 XO TV v TiHEOIRBIEN IR L RIE S 7
Mofe, 7 m— b hERG F ¥ F/WIKT 5 8 4 i 23 BRIC VT, AHIE 10 mg 2% 5
L7z ED Cox D 1685 {5 DIEET hERG F ¥ R/ AE L7z, & BIEEOEWMGEM TH LT
AZArFH Y%, 10 uM ORETEETRD bR o7, T MIBSHER LIz 2o %
e - U7k o A 3kl Cld, (DB ~ O ARA OERI LR v o7,

7 v FTCIE, 120 mg/kg/ H O = H & CHEREDO SZIEREICE LUVME R 23580 HALTZn, 2D & & D Cogg
Tt MCERRHE (10mg/H) 25 L7-E 2D Co D 268 (5 TH 5, T v N THREHEME BE
BIE, BALRIE, SRR ARG SR, ZIUIRMR TEESARD b5 R (25
KON 120 mgkg/H) OHRTH o7z, UHFTiE, 100 mgkg F TOH & THRARGMEZ 7R3 LILR
DN o T, FAERMED NOAEL 1%, 7 v T 5mgkg/H, 7% X T 100 mgkg/H TH 5 &f
Wr&il, ZDEED Cux 1L, B MIEEHE (10mg/H) 2&5 Lz EDFNZI 45 FRD
16 fFCTh -7,

6. A 0 R
6.1 wm~nymy Z s

VA e | R A == S A
b —2

R = lfbgk (E-172)
= b#k (E-172)

FLBE AT
SN S/ SVAy N

6.2 [T p=Y=
ML
6.3 13 FHEARR

34
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6.4 B DRERI 2R

TN AK =Ry 7 AN, L TIRET D,

6.5 BERGOEEKRUONE

PVC/PVDC/T7 V2 = LT Y AH—

3. 7. 10, 15, 20. 30. 50 }% X100 £33

6.6 BEROZ OB BHR O EOEE

Rrlz7a L,

AL OB F I TR TS E OGN > T T 52 &,

7. = 3 i T AR ARG IS

J. Uriach y Compaiiia., S.A.

Av. Cami Reial, 51-57

08184 Palau-solita i Plegamans (Spain)
BREE S : +34 93 864 96 92

FAX %5 : +34 93 864 66 06

B A—/L T KL A : corp@uriach.com

8. = 3 i KRR 5

9. FIEIEFRH HEHFEA B

WIEZAGEH -
BAETCETH -

10. ARIXDOHETEA B

Page 17

ETOUEY A XRHIRES NN GELH D,
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1.7 RERMA—ERXR
AR LiRteF U O UG AAKF T 7%V 7= U EiRE
(Levocetirizine Hydrochloride) (Fexofenadine Hydrochloride)
WA YLEE Smg 7 VT 78 30mg. 7 LV T §E 60mg
WR5E4 FAHFL T T 0.05% 7 V77 OD $E 60mg
TVITRIAva v 5%
=4 TS50 e AI AT T4 SRR b 7 4 st
WA PLEE Smg : 2010 45 10 A 27 H 7 V7 7§ 30mg : 2006 4 10 H 20 H
R4 PAF LT m v 7 0.05%: 201441 H 17 H 7 L7 7 §E 60mg : 2000 49 H 22 H
i 7 V77 OD §E 60mg : 201045 12 A 14 A
TULZTRIAu T 5% : 201441 1 17 H
A 7 V77530 mg,/ 60mg : 2011 4£9 H 29 H (& A)
A L LA T L T8 30 mg/60mg : 2013454 A 4 H (N ;7
M)
K X 5y AvE = EAARAR
| P NS Y 50} P A E S RNG Y3
CI\‘ N 0o ('JH.
L S O ye
R =\ *2HCI N
\\_/ CO:H
= HCI
Hi:C CHs
T O Bl
[T g vba—T 4 T EE] [7 4 Vba— FE]
PAYPILEE Smg : 1 SEPTIC LR EF U DR sSmg | 7L 27 F8E30mg: 1 SETICER 7 =% Y 7= F VU
BEH et 30mg & A7
TVZ T8 60mg: 1 EFRICHR 7 =X Y 7=+ VU
[vmy 7] Feiti 60mg &4
FAPFLE YT 0.05% : ImL FIZLREF U VUi
B - G& | B 0.5mg 251 (e (DENmERE ]
7 V2Z7 ODSE60mg : 1 SEFICHRZ =%V 7 =F ¥
R 60mg E A
[RT4vnmyTHl]
TVIZTRIAL vy T 5% 1ghiCAR7=%Y7x
F ¥ R S0mg & A
(A T LR MRS KRB, REESE (B2 - KE
T LR —PEER %, EREE S FERE, 7 ME—REER) (ofES # D
HRRZ, W5 - B, BB, BIEE O BE
2hRE - R L]

7 LR
IS, G (RIS - FERTA,
P52 5 g

BOEZ 5 FEE) 1T
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LARETF U DU

AARSDSG 7%V 7 =F U g

— BT (Levocetirizine Hydrochloride) (Fexofenadine Hydrochloride)
A H)LEE 5mg 7 L% 58 30mg.~60mg
59N 7 L% OD f& 60mg
WE. ALV RETF U DR S LC 1 E Smg | BHE. RAICIE Y =% 7= F D UERRE S LC 1 [E
Z 1 H 1R, SECRNEET 5, o8, Fis, JE | 60mg % | B 2 \AROEE5T 5,
RICK VEERT 22, K& 5RI1Z 1 B 10mg & | @%, 7ML RERSO/NLCIE 72Xy 7 2F Y
T 5, UHEEREE L LC 1R 30mg & 1 H 2 |, 12 %L Lo/
WIZE7 =% Y 7 = F Y Ui L LC 1A 60mg % 1
/] A2 EEO#59%,
WE. TR 1S R O/NRIIZ VR e T U DU | Ak, ERIC X 0 E TR S,
FetE e LC 1| 2.5mg 2 1 B 2\, F181% & OBER
CRARET 2,
H45Ls 0w T 0.05% TLYS R340y T 5%
[AA] 9N
WE. KA 1A 0mL (LAREF Y DUl L | B, AT =% Y 7= VUi s LT 1 E
k- e | CSme) & 1H 1L BEMICENRGT D, 2k, 60mg (RTA>myFELT12g) %102, MK

A, ERIC RV EEERT 22, a5 EiT 1A
20mL (LAREFY OUEEE S LT 10mg) &9 5,

NG

WE. 6 » ALLE 1w /NI 1| 2.5mL (LR
TV OURRE L LT 125mg) 1 H 1ERO#RS
T 5,

WA 1L 7 R /NI 1 B 2.5mL (LARE
FU D UHERREE LT 1.25mg) & 1 H 20, #R&%L
DERNCRE #5325,

WE. TR 15 AR O/NEZIZ L E SmL (LARE
FU R L LT 25mg) & 1 H 2 [E, #AE%KL
OstERNCR OS5 5,

T L CRE ARG %, 7pde. AEIRIC &0 G E T

2o

N

EEL. R LEO/NRIIET =% Y 7 2 F Y U
ELTIE60mg (KT ay 7 LT12g) | Tk
PLE R2ERMGO/NRITIE T =% Y 7 = VU s &
LT1E30mg (R7A4>myFELT06g % 1H2
[\, FAREE L CROKET 5, 2k, JERICXV#E
HHHT 5,

WE. 2R T EARmoO/NRIZ T ey T F T
s e LT 1E30mg (KT 4>y 7 & LTO06g |
6 H AU B2 AR O/NRICIZ T =5 Y 7 =V R
WELLTIE 15mg (R4 my 7L LT03g %1
A2 0E, RS L CRORST 5,

ESSYO/NOL

(1) AHORSXIZERF D FEE (F Y P,
b ReX s aEie) (R LIBBUE OB D
b5 EE

ARFN D RS R LA BUE OB ERE D & 5 BHE

FHILEEG [ ®EOEBEE (FL7F=r s UT IR
Lo k) 10mL/min ) 0 d 2 B [0 A
FTrBENRHS, ]
1. HEHERES ROBFICIIHEECEEGETIZL)
(1) BEEOCHDEE (B RENRHT 8%
Wb s, ( THE- ARICEET 588 Eok
Bl RO THRyEie) omEsR) ]
Q) MEEOHDEE (B RENRHT 28%
hnd s, ]
3) mmE [(mOVLHRENRRT 28ENWNH D,
(T ~OF S| KO [3EyEhEE] OESR) ]
@) TADAHZEOFBIERB TN D OO H
LE REERATIBENRH D, ]
5 Eo 2. HEREAMEER 1. HELREARAMEER
HE (1) RREETIERHLIOT, KAEEGEHRORBEIZ | (1) AFHEFHEOBRFIEETIHAT. H5FE

13 A B AL OTERRE G IR 2 1E O BR OB BT3RS
SERVWE S THEET DL,

(2)  FEEFEHEOBEF RS T 25613, R
EER T, TOHEATN LG ZBA L, iFFEFH
MTRETHRIT D ZEBREE LY,

() AFOHERIC LV HRIFED DR VEEITIE,
EBARE ROV EE LRI ICEE T2 2
&

fHizZx T, TOEMMNPOEG LML, 115
TR TR E TRITD ZEREE LY,

2 AAOHEHIZ LV HRBBOHNRVEEIC
I, BREERMICOIEVRE LRWE S IR
THI L,
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— A R

LARE T O R
(Levocetirizine Hydrochloride)

AARSERG 7%V 7 o7 VU EmE
(Fexofenadine Hydrochloride)

3. HEEA 2. ftHEEA
fEREE (BHHCEETB L) PERER (BFRICERTR L)
WA | BRAER - HEE R | BT - fERIR T L S R PREIR - i 0 | BRRE - fEBRIN T
FA740 | BFUOUEY R | HEIEH ST llERAl (K AFNOEF %855 KEEALT VI =
v HWeofHizcky, [ECAAY/ N L7 L2 SHDLZENDHDHD | 7L - KL~
TAT 4V DY | VLD g =Lk | CTRFCIRASE | 73278084
[l X (A2 Wor 7o feft~ 7 % e SEEICE | AlE— RIS
2, kF YLD AN 16%3ED VULER | HTLHI L, HETfhrZrick
W OREREON | +5, ) [ BEmahie] o | W E D
INZREREE ST Z ] THZEILED
%, Lo LHEESR

U hFEA | EFUOLED R | U R FEACE %o
e DOPEIC LY . DTy DL ) zxuv | RFOMBEPRE | PHEREAOMRE
LU DU e | D R ok A ELRSED LD | KD AFOY
BOREEOHM | MAEESHD BERDHD, [EE| V7T 20K
(40%) RO b | WS E YBIE] DEBH | PRI
ELOBRBREODT | Hhb, tﬁw:@'ﬁ#é
M2 (-11%) A Lo LHfEESH
WEIRL T3, %,

AR | PR RIS A | AR

il 71l G2 5AREMENH D | MEH RS

Ta—)b | T, RIS | LD TR B
HlHrWET v a— | B,
v EOFH T D B8 EE
BEioZ L,

CATHA | B FUOUED R | BRI 5T

= RHERRIE | L DIz LY, X720,

KFn# TR D 1 R EE S b
HL,. ©Lrvhaf=
R G R K Fd DR
TERARBE L&D
HWERD D,

H1) 7EIRTHLEF VPO RS F A0
BTV v Ths,

4. BWEA

A H)LEE 5mg

LAREFIV UL, 7BIKTHLET VDD R
FrFA~—Thbb, ENIIBNT, LREFY VU
WO, ZatkiEEd 2 BRI Thh
TV,

< ULARETFV O UERE OB T D RER >
[ A]
T UL — PR MBS A R R L LT 9 DD
HEAMEIRRBRIZIB W T, LARE®F U O et smg %
Be 5. U 7= #RRATE S 1292 511 207 41 (16.0%) (ZEIE
AR#E SN, TOERL O, IR 67 41 (5.2%) |
SH%E 42 1 (3.3%) . %57 3941 (3.0%) ThH-oi,
(KFRE)

<kF VU U UEBEOENIZE T 2 3 B K OFRA >
N
tF U VR OKREE TORAERR L LT
2 1396 i 189 51 (13.5%) (CRIWEA iR E
DRFEETHRRD bz, BWERIL 1396 Bl 140 4
(10.0%) (A B, T2 OITIRE 84 11 (6.0%)
FBIEUE 12 151 (0.9%) . 118 9 51 (0.6%) . M 7 1511 (0.5%)
Thol, Fio, EREKRBREED FFISEIX AST
(GOT) k& 1.4% (171182 %1) . ALT (GPT) k&
1.5% (18/1181 fl) | LFFREKIEZ 0.8% (9/1114 i) |
wevirey B8 05% (6/1133 4]) THotz,

3. BUER

7 L% 5§ 30mg.~60mg

7L %5 0D % 60mg

CIN)

EN - S DOEERRBRICB T, RAEH] 6,809 5 ([EHN
1,060 B, g5k 5,749 ) AL 1,093 B (16.1%) ZREIFE
A (BHRRAEERET 2E0) 23 b, E2REIER
VXEEE 310 B (4.6%) . HRA 158 f5] (2.3%) . MEXL 83
B (1.2%) HCTholz, Ghbe - ZhABINAGRER)

{5 FH RRRE A K OV RIRRAS IS\ Ty HRIERT 3,876 il
o6l Bl (1.6%) ICRITER (BRI B & & ie)
NRD B, FARFWEMITIRG 19 6] (0.5%) . E 8
Bl (0.2%) . DFEV, BEEEL S B (%5 0.1%) %Th
oz, (FFEKR TR

(GUN'EN

[E NG PR BRI 35U T ET 158 iR, 13 1 (8.2%)
WCEWER (BRREMEE 25T N b, Fii
BRI IEHRA 5 1 (3.2%) . ALT (GPT) 5 3 61 (1.9%) |
y-GTP EH- 261 (1.3%) . M B 2 4 (1.3%) % T
Hotz, (HIE - HEBIIKRE)

5 F BAE RS 12 B\ CURRE BT 3,313 4511, 23 441 (0.69%)
WCRIWER (BARREMERE 25T N b, Ei
BITERIZHRS 6 1 (0.18%) . f&¥ 2 5l (0.06%) . H
1525 2 1l (0.06%) % ThH-o7,

4 WM =B % 5 EBEER 174 FlZ B W CRIFERIX
RO BN o Tz, BIERFPHEFEARRICB T, &
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— A R

LARE T O R
(Levocetirizine Hydrochloride)

AARSERG 7%V 7 o7 VU EmE
(Fexofenadine Hydrochloride)

BN x5 & LT it O BGEA A 5759 61 (R
163 il &&ie) 207 B (3.6%) ICERFEMEMAE %
GTRIERARD bz, FeRIERIZIRA 149 £

(2.6%) . BRI (02%) . BB 9 (0.2%) .
FEIMEDE 8 (0.1%) | FEF 6 1 (0.1%) ETH
Sfz, (BT VPV UIEEBRE O EEKL TR

[/NR]

TF VUM R T A vy TORKREEE TONR
Zxg e LT BRRRER 602 17 25 41 (4.2%) (ZERHER
BEEFEBZSLRWERNRBO bR, ERL0k
ALT (GPT) L& 8#1 (1.3%) . IR= 64 (1.0%) T
HoTm,

Y450y 7 0.05%

LREFV UL, FEIRTHDLEF YD R-T
TrFAT=THDL, ERNORAZEBNT, LRt TF
VU UERRE O NE, ReME LT 5 EERRBRIE
1Thh Ty,

< VLRETV O UHERBEOWINIBT D RER >
9N

T UL X —MERR R OB IEZERZ A% L L2 9 DD
HEAMNERRBRICRBW T, LAR®F U VU ERE Smg %
B 5 U7 i AE B 1292 9 207 B (16.0%) (ZEIE
ARG iz, £OERH O, EIR 67 1 (5.2%) |
FHJE 42 1 (3.3%) . %57 3961 (3.0%) ThH-oi,
(WA P ILEEARERIE)

<L ARETV D UHERBEOENIZE T 5 RER >
N

b6 5 AL E 2RO T LA —M Bk L E
WRBICPES 2 252 H T /N x4 & LIZERRRER
60 B, EHEAIEERD Dlehnotz, KGRI

<E®FV VB OENIZE T 5 R L OTHAE >

N

TV U SEOAGERFE CORA TR G L Lz
A 1396 Bl 189 51 (13.5%) (ZEIVER XX AR A
B BEEENRRD Hiviz, BITERIX 1396 B 140 f)
(10.0%) IZHBH., E72 b OITIRS 84 #] (6.0%) .
FERIE 12 41 (0.9%) . 1118 9 1] (0.6%) M5 7 51 (0.5%)
Tholz, Fio, FERRAIEORFEEBIL AST

(GOT) L& 1.4% (17/1182#1) . ALT (GPT) L&
1.5% (18/1181 i) . AFFRERISZ 0.8% (9/1114 f) |

wevarry bH05% (6/113361) ThoT-,

BN RS & LT TR O A 5759 61 UhR
163 il &Ete) w207 B (3.6%) (ZERARMAILE T %
GLRIERARD bz, FeRIERIZIRA 149 £

(2.6%) . BEE 9 (02%) . HEB I (0.2%) .
FEIMEDE 8 (0.1%) | FHF 6 1 (0.1%) ETH
STz, (BF U Y U HEREE O FHEA KL T )

[/NRE]

TF YU R A vy OB E ToNE
Zxg e LT BRRRER 602 19 25 1 (4.2%) (ZERHR
HEAEFELHEZEGLENERANBO LN, ERboik
ALT (GPT) L& -84 (1.3%) . IRK 64 (1.0%) T
Hol=,

A H)LEE bmg
1)  EXRREIEA
1) Yavr, 7TF745F%F—HER (GEERH
D) cvav s THT 4 TR —RRER (F
WK TS F, S5, BR%) Abbb

SE] 304 I, 10 61 (3.3%) CRIVEA (PR iR
WaEte) NS, EREIERIX AST (GOT) Lk
541 (1.6%) . ALT (GPT) &2 61 (0.7%) %T
botz, (FHFEEK TR

e, HEFRBICES W TRIERORELRIZIZT 7R
L DEF Mo T,
TEKRZRRIER] RO TZ20MoRIVER ) O3BUEE
. RADOBEE « ZhELEINAGRE & TOENAOERER
AER, NEO ML - AEBIEAGER £ COREMNEKRR
B OBUEARSTIL RS (B AR . FFE 6 Ak
R, RUEIRCERERRRR) OfREASDE THEH
L7z,

FLYSESA4oRY T 5%

AN/

KT A >y 7R OENERRERIC SO TORAER] 212
B 2610 (0.9%) WCRIVER (ERRmAE R 28 T)
NBRH SH, IRE 16 (0.5%) . HIERED 161 (0.5%)
Thotz, KR

BER D E N ERIRARER 23U T RIERE] 158 i, 13 i
(8.2%) IZRIEM (FBERMAERE ZE1) PRDL
. ERRIERITIRS S # 3.2%) . ALT (GPT) E
H341 (1.9%) . y-GTP L5 2 61 (1.3%) . Wi LrgmE
26 (1.3%) % CTholz, (k- HEBINARE)

FEF O RS IS T, RIER 3,313 B, 23
B (0.69%) \ZRITER (FRRMAMET Z2E&Tr) MH7RD
B, E 72 BIVER TR 6 41 (0.18%) | &9 2 4511 (0.06%)
BB 241 (0.06%) S5Th-o1z, 4 HBEEZBZ5REH
B HIER] 174 FIZBWCEWERIIRS b h -7z,

BUYERR 52 1% B RERBR 1T J5 VN T, FE 304 B, 10 4]
(3.3%) IZEIER (MEMREEREZET) HNRDL
. EREIWEM T AST (GOT) E&H 541 (1.6%) . ALT
(GPT) L& 261 (07%) HThotz, (FHEEKT
)

SIN;

FEFRIDEN - S OBFRRBRIZEB T, RIEHF 6,809 5
(N 1,060 511, #E5 5,749 1) . 1,093 6 (16.1%)
WCRIER (BRARREMERE 2 &Te) N b, Fii
BV IXEEE 310 6] (4.6%) . HRA 158 3 (2.3%) .
R 83 B (12%) %5 Th-o7-, (BHHE « ZhEIBNIKER
i)

FEF O R & QYRR 128V T RES]

3,876 B, 61 B (1.6%) (CEWER (BRARRAE R 5
ETe) BARD LI, EARRERIZIRS 19 61 (0.5%) |
&9 8 511 (0.2%) . HFEV, BRI 5B (% 0.1%)
LThole, (FHHEEKTE

7 L% 54 30mg.~60mg
7 L% OD f& 60mg
1) EXRRBIEA
1) Yavs, 7F745%— (EEREY ) o
avl, TF74 7% —0RbobbidZ &n
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— A R

LARE T O R
(Levocetirizine Hydrochloride)

AARSERG 7%V 7 o7 VU EmE
(Fexofenadine Hydrochloride)

NHZERBHDLOT, BIEETHITITV, BE
BRDLNTIGEITTEEZFIEL, @Y
BEEITHZ &,

2) g (BHEAPEY)  BEsAROLNEHE
WZiE, BEERIEL, WU RAESITO Z &,

3) FFHREREE (0.6%) . BE EEARPE?)
AST (GOT) . ALT (GPT) . y-GTP, LDH,
Al-P O ERZEONHERERE S (WIHPELNR « 281
B, BACRIE. RBEL RRE) | HENH D
bbb enbodr0T, BlEE+mI2ITV, B
WRRD LN GEAIIRES AP L, @R
WEZITH T &,

4) /R GEEERBAED ) oM 28 5 B
bbbz EBnbrOT, BEEr oIy, £
WO LN EGAIII RS 2P L, @Y
WEZITH Z &,

12) HEATO LR F U P U HRRE O F I HE O
HTERD LTV D RWERIC W TITAEEAR
e L,

HA4 50w 7 0.05%
1) HEKRZBWER

1) Yavs TF747%T— (BEERHAEY) .
vav s, TF 74 7%y— (FRURIREE, i@m/E
KR, R, BRE) Bbobhb I b
HOT, BEEHSIATV., BEREO LN
LA i3 G2k U @b e B 2175 2 &

2) KR HERHEY)  BENSROSNEA
Wik, BEERIEL, WERAEEITO 2 &,

3) JFHEEREE (0.6%) . BE EERHE?)
AST (GOT) . ALT (GPT) . y-GTP, LDH,
Al-P O FHZEORHRERET (WIHER : 216
B BACRIE, BEL TRKE) | HERD O
bhaZEnbsrDT, BEEL STV, R
HORRD LG AII RS 2P L, @Y
WEZEITH Z &,

4) M/MREAD EEERBA®2 ) - i/ MR 3 8 &
bNDZ ENRBHDHDOT, BEE LT, B
WD LN A RS AR IR L, EY e
WEZEITH Z &,

H2) WA CO LR VU EREO BREHRED
HTRD LTV HEIWERIZ DWW TIIBHER
e L,

() ZOMORIEH

WD &5 72 BERAGED DTS B ITiE, BEITIR L,
Bk, wEPIRFEOMUIRAEEITI 2L, Rk, Al
VERFBUEEIC DWW TILE T U O U IR O FBUR
IS ERIH L,

BHDDT, BEESIATV, R, inE
KT, BEilEde, MV, Mjs, WEEE o
BB D B o - Ga I3 G2k L,
IR EZ#1TH Z &,
2) JFHEREREE. BE EEARHAY )
AST(GOT), ALT(GPT), y-GTP, Al-P, LDH ®
FREOIEERE, FEAHObNSZ LN
HHDOT, BEEHDIATORENPED BT
LA, EEEPIEL, mURLEETTH 2
&,
3) EBEREVE GERHEY) | AnERED (0.2.%) |
FHERED (0.1%AR50)
MR ERE . AMERRD . FHERED R H B b
NDHZENDHBHDOT, BEETHITATV, BE
VAT RSy dWiek: s e €5 A e S | ol N R RA U
EEITHZ &,
) BEBREICBONTRO LN TWDENEH O DMEER
HA.

FLYSES42RY T 5%
1 EXRREWEA

1) Yavs, TF74 7% — EHERHY)
vav ., TTF74 9% —0BbobhbdI L
N HDT, BEEFIITATV, FERIREE, i
FEIRTF, Bikibk, MR, Mk, Mso
IR H Do HE kG 2 ik L,
HWYREETTH 2 &,

2) JFHEREREE. BE (EEARHTD)
AST(GOT). ALT(GPT), y-GTP, Al-P, LDH ®
RS ORERE, FEAL b ZEN
HDHOT, BEEHIITATOVRENRD b
BoiE, HEEDIEL, EWYALE AT 2
&,

3) EBEREVE BEEAHTY) . AMERED (0.2.%
ED) BB (0.1%RET )

MRk ERIE, B ek AR ERED D & b
N ENHLHDOT, BEETIIITITV, H2E
MRD SNTHEITITHR G2 IR L, e
BEITHZ L,

D) BERIOBRHEICBONTRO LN TWBEITERD=
AR,

E2) BEMEEIXIRTIA v u v T ROEAICB N TED S
NIEWER DA G,

7 L% 58 30mg.~60mg
7 L4 OD § 60mg
2 ZEooBIEA

Ogﬁ;" 0.1%3kii 35 e
IR TR AR, | IR, B
B SHALE. | 1155,
L UL, Wi,
K BHE, e
iR R R,
B

%FEWH 0.1~ 5% 0.1%A:
R, IR e
biEl T R, | RERRETE
HRR HEV, AR, L UMUK
[UEESIBTE
MEA, M- L
THILER FY8. MY,
T B R R
WWEOET | AR | %98 E 32N
N W, R
AST (GOT) L
i 5. ALT (GPT)
5
5 e - IR R BEPR
WAPR
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AT LARET ) VR AASIRS 7 =% Y7 =) 9 ikt
bR PR (Levocetirizine Hydrochloride) (Fexofenadine Hydrochloride)
L% p—— [UE=N
BRI, PR E 15
FRGNE 7o PP [
Y AhEEE USTRETEN
BED | = Z DA TR
WL T
EER RN MR . BEL =i
e T, BRI D ZO& D BN S S DN IHAICE, &2k
AHAE | WERR, THIE ‘
B H2) ZOEDREFENRD S DNIEE I, B, K
N TR e HEOWME) I EEZITH Z L,
ekt oy B R 13) BRESEICHO TR DTV SRR O 7 b FE
B, DB A,
i FLYSKESA 20y T 5%
nm% (2 ZofoOBHEA ) )
HE. %EI% %rd%xﬁ” %%xﬁ”
oy g EY KA T AR, MR
T Bt LG ﬂs‘ﬁ PR HEV, R, L OFui
. L AER I
MR, FEAEME L e T
S | . A
) bR BFZN Hﬁ#ﬁ
B B BN | AR T e L
PR N BEGET | MWERE | 2O I,
3 E ek K WAL,
tﬁg\ B . AST (GOT) L
" e JFF g 5., ALT (GPT)
IR W?;ﬁ%ﬁ -
Zr o ik - | DERRE BT
LT i
Jfll’h*ﬁ?)&@”‘ FE
3 it )
I F5-
I HIRE, | ZTAEE, 0%, R
o (fﬂ?\ﬁ;éaﬂ\ $Hp W L
T 5 R Zofh VI,
I R i Wi .
ARSI HEE%JE A S
M B ?Eﬁ%f” ED) ZOk 9 RIERA S b ONEHAIE, REEPIE
THE,
ALT(GPT) | AL-P L& H2) ZOXHIRBEBENRDLONGAICE, BE, K5
A FOMERNEEITY Z L,
Wl AST(GOT) H3) SEAIO BRBREIZB N TRO LA TWAREITEH O
EALE DIFER,
yae ) BBEEIIRTA vr vy 7 ROERICB TR
oL NIZEIWER DA,
REATY | PERINE,
BUN k& JR | JREA. EIR™
i - ED ooa | P
WIR A By =y
O)/E\:ﬁ‘.:'ili 3) .
BER . MR
BEETN RAEE ., T2
AR Db,
My 1EThO ., | BERE
BELE S
“of BiE 1k,
PR HN
OTSEEN
PP R

E3) B F U DU TORBED b TWHEIEM,
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— A R

LARE T O R
(Levocetirizine Hydrochloride)

AARSERG 7%V 7 o7 VU EmE
(Fexofenadine Hydrochloride)

5. mEE~OERE

AR, L LTEB OIS D2, &illnd Tk
ERREDME T LTV D 2 &ML, mnM PR AR
fit T HBENRHHOT, EHE (BT 2.5mg) 7
LG EMIAT o7 CHBEICRET D2 L, RELNR
W BTG EIEE SIS 5 7 LY 20 JLE AT
DIk (THMyymike | OHBR) .

4. REE~OERE
minE TIXBHREDSE T LTV Z &% <, Bl
2B bR S AF TR IR L7556
Wi D DT, BHNRRD O E I G0 7 AL E
279 &,

6. WiE. ER. BILBSE~0&S5

(1) #Em XITAENRE L TV D ATREME D & D im NIZiE, T8
W EOFRMENGRRIEE ER D LS D85S
WZORFTETHZ L, [@WFEER (7> ) Th
BAEBIRT 5 ZENREIN TS, ]

(2) AP O NITARFE G IR L BT D
L, [BFUDUEY EREICBWT, B NI
HABITT D 2 ERFREINTND, ]

H1) IR THLEF VIO R-TFF -0
REFY v ThD,

. R ER. BRALRS~ORE

(1) Wb XATHER LTV A e O & 5 e AI2iX, 1R
W EOF DN ERIEE RS LS s HA
WCoBRBEETHZ L, UEREDPOREICET %
VIR LT, ]

(2) FAA DI NTITAAI B G-I 2 BT S &5

Zl, [BWER (7 b)) THHP~BITTS

ZERHEENTND, ]

7. MRZE~OHRE

A H)LEE 5mg

A MRER, BrER, SR SUI TR O/ NS x
DAL LTy (EPNSIS T A8 AR5 I
ARV I

HA4H)Lo0y 7 0.05%

EHARE IR, #FrER T6 » AR OIS 5%
VTR L Q720 (E NIRRT D6 BRI/,

6. /MRE~DKRE

7 L% 5§ 30mg.~60mg

7L 45 0D § 60mg

IRHA RN, B, LR, S 224tk
AL LTV, AR 7220, ]
TLISFEZ409T75%

IRHARERE, BrERL 6 » AREOILIRIZRTT 5
LAMETHESL LT, EARRERA 220, ]

8. ERARBRERFICKETHE
AANT, T VAT RIS E IR 5720, T Lr
7 BN G IA & FEE T % 3~5 H Al & O AFI DS

7. BRARRERRICRETRE
AT, TV T RIS R 5720, T L
T NS & FERE S % 3~5 A i b AKIO# G-

kT 5 EREE L, LY AL,

9. BERS 8. WERE
e, B AFOBERESIC X VEIRE2H S | 7 LY S8 30mg.60mg
PhHZENRHD, 7 L %5 0D #& 60mg

SAE - TS UXHERRIEZAT 5 2 Lo A DR
7R R A 370 < L ETAFNIENT TRRE SR,

W ERGICET A2 MEIIRON TR Y, SMETORE
IR AEBIR S X B AR RIEF N LV, Kb
FAEZARA L2 61 (1800~3600mg) Ti%, fEKITA
W DWNIEH E WV, IRE K T AE #E ST 2,
W EREGFICBW T, WRENTIFE> TV L3y
EEEOFIETHRET 52 L RO, ZOH%OLE L)
JERY, BB EZRETT 5 2 &, B, ARANTMIK
BHTIC K> TERETE R,

TLYSRS42RYy T 5%

WG ICET 2WME TR O TR Y, SAETOmE R
JRFEGIREIIIA BB R RIEG R LD, K bE
FARZMRA Lz 261 (1800~3600mg) TiX, JEKIZAR
WHLNEH IV, IRKE P NBEAHRES T3,
RGN TIE, RSN TR > TV D EY
ZAEH DOHIETHRET D 2 & B OF O% OALE T 5HE
B, WAL Z G5 2 &, k. AFNTMLEE
HriZ ko> TERRETE RN,

10. EAEOEE

A HI)LEE 5mg
AN« PTPEEE OZEANIPTP Y — R 2B Y H
LCIRAT 2 L 4 ESTH L, [PTPY— hDOREMK
2LV, BEOSLAEARERBEARIA L, B2 E L
2 L CHERIRR S ORE R AIHEL IR+ 52 &
NEEEN TS, ]

9. HEHALonE
7 L% 5§ 30mg.~60mg
7 L%'S 0D % 60mg
(1) 7 V7 75 30mg. §iE 60mg
SEANAATRE : PTP B EE D FEHNL PTP & — M HHLY M
LCRAT A Lo IciEgESTA2 L, [PTP v — DR
RIZED | BOSLATS BRI~ L, EIZE%
LEBZ L CHERAR SO EERAIEE DT 2 2
EhRRESN TS, ]
(2) 7 v Z'F OD #E 60mg
1) FRIZAE  LFORIZONWT, fF8ET5Z L,
a. TUVARX—— LRV UCORMATHZ L,
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— A R

LARE T O R
(Levocetirizine Hydrochloride)

AARSERG 7%V 7 o7 VU EmE
(Fexofenadine Hydrochloride)

[PTP ¥ — FORAKIC L 0 . BWSLA TSR TE
FEIEA~HIA L, B2 2 L CHERRIR %4
LOHEERAIHEERIIRT D2 EBNHE SN T
W5, ]

b. TV ARZ——ENLOMWMYHLUIX, EEDOY

— N EFERHN L%, SERIZ T H3 2 &y

OD SEIXEERI & lE_THE ER 5L, b

ZENHHDOT, BEOD— b &N S FICH

LH &0z &,

RIFRLENDBECTSGAEITRERATSZ L,

Wit E AT 570, RABERNICT U A Y —

— EMBERY T Z &,

2)  RARE:

a.  AFNTTO IO 22 S8, HREE% R
WOHTRAMETH D, 7=, KTRAT D
e TED,

b, AFNIE-F FORETIT, K L TRA LA
Wk,

FLYSESA4oRY T 5%

TS - AKNT AR ORKITH S DT, FWRED

PRTFIERET . KRB e 95 2 &,

e

SR
TEREEH A

P A PILEE Smg :
2015 4 2 AkET (B8 5 i)
YA PFrm v 7 0.05% :
2015 4 3 AGET (GF 2 i)

7 L7 Z§E 30 mg/ 60mg, OD & 60mg :
2013 4 5 ACkaT (38 16 hi)
TVLVIIRIA vy 5% :
2015 4E 10 H kil (5 2 [
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SR = SR NP -‘aij/f?—l U?ﬁf/:/
A H AR ) ’\‘1‘.5' ;(3;'/,\ VTR .
(bepotastine besilate) (Loratadine)
2V F 8 Smg, Z YV A U 8E 10mg 77 Y F B 10mg
W7e4 %Y F 2 0D §E Smg. # Y A OD §E 10mg 77 VF VT 1 X7 EE 10mg
77 VF U RIA4vmy T 1%
=4 0 = ZE Rt A VIR RS
2 U A 8 Smg, 10mg : 200047 A 3 H 7 U FUHE 10mg : 200247 H 5 H
K- H H % Y 4> OD $E Smg, 10mg : 2007 453 H 14 H 77 VF LT 4 X7 10mg : 2004422 A 27 A
77 VT RIA4ay 7 1% : 2007 410 H 19 A
WHHEEFEH | # VA8 Smg/ 10mg: 20104F6 A 29 H 20144E3 A 24 H (BRA)
H % U A 0D §E 5mg/ 10mg : %24 L7a\, 20154E 9 A 17 A (W)
Hii X5 WL SRR % L7
NIR L AT R VR o7 Ry
S 194
[
C-I"’”F\\f
(74 bha—TF ¢ T hE] [FsE]

Z U bE Smg 1 BEHPICERINE S AF R VER

77V F 8 10mg : 1EEFIZE T4V 10mg &FH

HiSsmg &H (B (OWEPLEREE) ]
Z U A UEE10mg : 1 BEHICHRANREAF o _UNEE | 77V F LT 4 275 10mg: 1EEHICE T % 2 10mg
Al - i | B 10me &4 o
4 ) (e (DWENATESD) ] [RTA4vnmy7Hl]
Z YAy OD 8 Smg: 1 SEFICHRRNRLAF LRy | 7T VF U RIALvay 1% 1gFicn 74 P 10mg
IVERHE Smg EH X
% YA OD $E 10mg : 1 SEFIZHRNKRE ZATF o~y
JVERHE 10mg &4
CIN T VAR RS, BUEREE (5 - RER.
TUNAF MR, RS, BERBICHE S REE (B | SUEZ S HEIE) D £ 5%
e % - RREHR, FEE. KRERREEE)
Zhie - ZhE ORI
TUAR—MERR SRS, BERE (W2 - BUE%K,
BEJERRPEIE) (2E D R
(R 2 51) F 8 10mg
W, A TANRE AF Uit e LT 1 A 1omg | 25 YF2 LT 44 T8 10mg
Z 1 H 2 [ERA#E15, A W, oo &Y LT 1E 10mg % 1 A 1E,
7. AR, RIS &0 BT, BBIGROEET 2, Zef. i - RIS X0 EEH
(N5 CA R
W TR EO/NRIZIFA SR E ZAF o~ Vit & LT | MR Gl T BB/ NI g2 L LT
[ 10mg % 1 H 2 [EE A5+ 5, |l 10mg % 1 H 1A, B&%ICRAOKET D,
AL - HE PSVFURZA42RY T 1%

A lE, e 2P LT LE 10mg (RTA > m
vy 7L LTlg %1 HI1FEL REICHRFEML TRE
575, 72k, F -SRI L BEEEET 5,
/N EE, 3 LA R 7 R o/ NI T 2
ELTCIESmg (RIA4¥mry 7L LT05g) o 7%
DEo/pNRBizide 420 LTCT1E 10mg (KT A v~
ny 7L L TClg) %1 H1E, B%ICHMRAEML TR
HiE53 5,

o (ROE

FAIRBL | AHN DRSS LB EBUE OB RO B 5 B AFND RS xt Ui BUE OREREED & 5 B
LAanz &)

B Lo 1. EHEEE RofFIIERICESF T2 L) 1. HEERE RoOBHFIIERICESTLZL)
. BHREEEOH D HBE [(AFIOMYEELZ FHSE52 8 | (1) HEEOHAEE (v T & P OmEHhREN E

DB, Fiz, WWIMLTRENF iR 2B8L1038 2 DT,

AT 2BENNDH D, (FEHIRE] OHSR) ]
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RACBEZRA

AASERES ~NRZAF o~

(bepotastine besilate)

=8 SV
(Loratadine)

R B2 1 Al Smg) M SiE7 57 SHEEICERE
L. BRSO DI Sra 3, REET 57 L/
EA2T9, ]

(2 BEEEOHLBE [(rT7 500 KOTEEREY
descarboethoxyloratadine (DCL) DM IREA b
AToBEnhnrd s, ([FEDEHRE] OHBHE) ]

©G) minE ((EBE~O#RE) RO Y] oE
HI7)

2. HEREAWIEER
DIRRZREST ZERH DO T, AFEEGHOEEIC

H B O BIRSF R 2 1 O Hi 2 B DRI i/}_

2. HELREARAWER
(1) A ZFEHEOBE RS T 5813, FEFES
EHEZ T, TOEMNLEEERMG L, R

Batarzl, [ TEERE oHE2 5] RTHETRHITDZENEE LU,

) EMAT oA FREZZITTWAHRET, AFIEKS | Q) AFIOFEHIC ;D?)ﬁ'ﬁmm&)fonr‘;wﬁ e 1
WD AT aA ROBEEZXDGAICIE 072 E 8 R ERMICOIZVEES LW E D ICERETD
TTHRAIATI Z & L,

3) AR % O BFICHR G T 205G 1. B %

EZT, TOHEBINLEGEZRG L, HREBHKT
FEECRelT 2 Z ENZEE LV,
4) RAN O FHIZ L0 S HATR A@%ﬂfxu\ BT, &
REEMICh 5 Lk oI ﬁﬁ“é I
3. HMEER
172 YU BIGEHERGEY (DCL) ~DREHIZ CYP3A4
KX CYP2D6 DG MR ST\ 5,
BEHER (BFRICERTA L)
HRLS | R - HE L | BT - BRI
Y zu=w | uI O RONNENE | YRR
A, v | G (DCL) o ( CYP3A4 |
AFD SRR FHSF | CYP2D6) [RE
HOHNDHOT, BRE | EHEFTDIE
OREEE o IcBlEE | e oA
THREFEETDHZ | Ik, vs4
Lo ([ZEmEhE] DU M BIEHER
DIHEZH) # (DCL) ~
ORI &
PN =
O 1. B P T
N EFRT 5, 0
[CIE AV ]
(DCL) i i
o S k-
EREY: A
]
3. BIEA 4. BIEHA
4 1) 7 > 5mg.~10mg 95 1)F ik 10mg
(CPN) YSUFULT 142 T 10mg
FEPRRRER (GRER) - MEB 1,446 B, RIMERAZAHE | ORA)
SNT=DX 137 1 (9.5%) THY . %@ifo&)@ TRARIF £ COMARRER T, FIFEAIX 1,653 il 173 #i

R4 83 14 (5.7%) . H¥8 16 14 (1.1%) 7L 12 14(0.8%) .
HiE 74 (0.5%)  TH 74 (0.5%) . HEARTE 6
 (0.4%) . BE J=k41¢ (0.3%) . Mg 414 (0.3%)
LTholo, £, BRBREMER & L TRAE DR
REIRD B DI T b O IE RAE B 1,225 611 64 41 (5.2%)
T.EAH O, ALT(GPT) k51,209 519 25 14 (2.1%) .
SR 1,020 BIH 11 4 (1.1%) . y-GTP E5- 1,130 i
#1110 £ (0.9%) . AST (GOT) E5H- 1,210{§IJEP 8 14 (0.7%)

BTHoT,
fE AR ORGRRE~ TR B AWIMIAE TR« FRER
4453 fild, FWERNHRE S 7-0iX 89 i (2.0%) T

BV, TOERLOIL, IRK 59 (13%) FETholz,

(10.5%) IZ5B& BTz, E72 b OIX ARK 10515 (6.4%) |
R 23 4 (1.4%) . I8 15 (0.9%) . OB 15
7 (0.9%) \ﬂlﬁfi'ulu:uuiwtk 0.5%) ThoT,
Fio. ERRREM O R AENX1,48261H 7261 (4.9%)
W3R B, EAR L OIE ALT (GPT) FE-1344:(0.9%) .
AST (GOT) LEH-10f4 (0.7%) TH-o7=,
RER e R A (R o A K OV R AS) T
7,049 B 110 #1 (1.6%) ICRIWER RO BT, &=

RbHoix, IRR 524 (07%) . M8 74 (0.1%) .
A 61 (0.1%) | fEf 51 (0.1%) Thotz,
(AR T ]

SR IR TE 1% BRREABR T 104 B 5 5] (4.8%) :%J

TERDREO b, Ehboik, IRE 24 (1.9%) T
Hol, (FFFAK T i
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4 T Llﬂi%)%jg) N‘ﬁ‘f’&xf‘/«*wu%‘%ﬁ \:!?5';‘/“‘/
epotastine besilate) (Loratadine)
[GNH (N
INRRREME A RGEAA - NERE (5 mLLE~15 Bk | AL - AEOBNUEREEE Co/NRER KRR T, BIE
i) 1,316 B, BIVERAERE Sz 14 61 (1.1%) | ik 197 #ld 10 61 (5.1%) I8 57, Ifi%@
ThHY., ZOERLOIFIRK S (04%) . @2 1F | 1L, IRK 71 3.6%) . & 21 (1.0%) THolz,
(0.2%) . =HIE 214 (02%) FEThHoTz, F7o, ERMRAE O REETIX 197 #HF 6 1 (3.0%)
EEARERER (JBBR) 28 I AR /02 %%‘ IR LTz, 22 b DI, ALT(GPT) E5F-244(1.0%) .

LA B 15 sEAT) 615 B, RIMER B HA Sz
14611 (2.3%) TH oz, TDOER LD IRR S (0.8%)\
FFESREMA B E 2 1 (03%) . AST (GOT) L5 2 fF
(03%) HThoi,

BIERANFRD HNT-HAICIE, &5 2HIET 57 S
Y E#1TH 2 &,
%gﬁ 0.1~5%A i 0.1%A5 BRI
A 1 BR 1
- m. BifEk
I HoRD . IF
LRGeS
e | WAL GRS | 5,
. FH A,
A R B L
a8, b, N R, {E
e | B EE, MEM:,
WIER | wcrpe. | Mo
T
N F95 REHE.
U S
AST (GOT) . | LDH,
JH i ALT (GPT) . | BB U L E
v-GTP O 15 | v o L5
PRI I JREH. SR
i SRHE, R | BRI,
o oy — | R
s
A TR
D1t TP % [ e
L O,
R B

4 1) 7> OD £ 5mg.~10mg

CIN)

EROREER (A% [HmbE] )« WER 1,446 FIP. Fl
TERDHE SN0 137 61 (9.5%) THYH, TDOE
RHoik, RK 83 (5.7%) . BE 164k (1.1%) .
L 12 4 (0.8%) | B 7 1 (0.5%) . T 7 14 (0.5%)
HEAPRIE 6 1 (04%) . BRI 41 (0.3%) . Wai:

4 1F (03%) FETholz, Fio, BRBREMRET L L
TAA & OFRRBRA DI b DOF, #IEF 1,225

B 64 ] (52%) T, Eeboik, ALT (GPT) L&
1,209 B H 25 {4 (2.1%) L JRIE 1. 1,020 BiH 11 4 (1.1%) .
y-GTP L5 1,130 1 10 (0.9%) . AST (GOT) L
1,210 B 8 1 (0.7%) %EThoTz,

fifi FA A (e ) RGRRE~ PR A R TRE) -
FRIERH] 4,453 B BIVER 233 7= D1% 8961 (2.0%)
ThY, ZOERLOF, WK 591 (13%) ETho
7=

[GN'EH
AN ERE R [gmeE] c NEBE (5 L
~15 ) 1,316 Bl BWER A HE Sh-oiX
144 (1.1%) TH Y, ZDEARHOFIRE 51 (0.4%) |

AST (GOT) E&H- 24 (1.0%)
S T FH AR A T 774 R 6 45
HANBD BNz, ERbDIE, BZ 214 (03%) TH
ST, Rz
SRR 52 1% BRREABR T 157 B 6 ) (3.8%) |
YER R
Tholz,

ThoT,
(0.8%) ZRIE

[hat=1l
W HNTZ, ERb O, AMERIEZ 2 {4 (1.3%)
(PSR T )

I9SUFURSA Ay T 1%
(RN
7V F U8 10mg AR E TORKRER T, BIEM
1% 1,653 il 173 5] (10.5%) IZ§BD b7z, Eeb D
1%, IRE105 7 (6.4%) . MR 23 1 (14%) | 18
i 15 (0.9%) . BB 15 (09%) . WEA - &9
# (05%) TH-oT=,
F 7o, R O S H A EE 1,482 Bl 72 451 (4.9%)
RO LN, ERbOME, ALT (GPT) EH 13
(0.9%) . AST (GOT) EF 104 (0.7%) ThH-oi,
MHRUENR B A (AT A K O IFAA) Tk
7,049 Bl 110 B (1.6%) ICRERARRD Bz, &
RbHoix, IRR 524 (07%) . W8 74 (0.1%) .
A 61 (0.1%) | fHf 51 (0.1%) Thotz,
(A& 7]
SRR TE 1% BRIR AR T 104 Bt 5 6] (4.8%) (2l
TERDREOD bz, Ehaboik, IRE 24 (1.9%) T
Hol, (AR TR

(NG

PRI £ o /NREERRBR T, BITERIX 197 64 10 4]
(51%) IZ@ED BN, Eb ol IRR 74 (3.6%) .
8% 2 ¢ (1.0%) ThH-o7z,
Fiz, AR O RFEZETIL 197 H1F 6 Fl (3.0%)
IR BTz, Ele b Oix, ALT (GPT) EF- 244 (1.0%) .
AST (GOT) L& 2 (1.0%) THhotz,
SRR E TR TIA T 774 B 6 1] (0.8%) (ZREITE
HAniio bz, ERboik, s 24 (03%) TH
77, [ A I T ]
SEHUYEIR 55 14 BRIR BRI 157 B 6 5l (3.8%) Tl
ERISZED b=, B2 b 0id, AMLERIEZ 2 14 (1.3%)
ThoTz, Rz g
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SR = SR NP -‘aij/f?—l U?ﬁf/:/
44 : j‘*’%ﬁ SRS AT LS ,
epotastine besilate) (Loratadine)
Hi8 2 (02%) | SERIZ 24 (0.2%) HThHoTz,

Eﬁﬁﬁ%ﬁ (IR% [MEsE] )

IRBE (7 LA E 15 5%ELT) 615 fil
‘sm‘_ X146 (23%) ThHoTz,
AR 5 14 (0.8%) .

(GOT) EH 21 (03%) %EThoiz,

s B T FERRER I
. BUER B ®E
FOERHLDIL
[ &Eﬁﬁzﬁ(m%)

BT D/

. AST
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FEFNAZAHRE - PTP @2E DAL PTP & — b2 HLY H
LTHRAT 2L 58ET 2L, [PTP v — O
WL, BEOSIAIHAREREA~FIA L, FIZIEZEAL
R UCHtRRAR SO REREIMEEZ PR TH Z &
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WL 12 L EO/NER ORI "2 LTI E 10mg 2 1 B 1 ER OGS 5,
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1 A . .
B HZEE LT, o, WHINOEST
B EE i, EEEZE )~ =2 = -
. B LEICHFE SN TWDEIERIZS
R,k W THEZ Y H A AlEEMER
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5. S E~DEZE 5. HE ~D G-

—IC A TIRARRERE (BT, B MET LT
B, mWILPRERRRT 28 ThindH % DT,
HEICEREGS 2L, [[EYEE] oESHK]
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fEH EoEE ()

A TEARAL

6. 1Eim. Eim. BRILFFE~ADES

(1) & SUTEEIR LT 2 ATREME D & D i AT
T, BHEZRET D Z EREE L, AR
OFHIZBT 2 22T L TV e, &
7o, B (7> &) CRIBEORFELES
DO LTS, ]
AP O NIIT, 5 ZRET 52 EnEE
LW, RT3 25613, B34kt
JFEELZE, [(RROEERBHTH LT
2n T2 TiEe NERLFRA~OBITHH
HInTnd,]

(2)

6.0, PElm . RILIME~ORE
(1) AEEENT, FFIT O G5
DI L RORKR N EZ K&
< k[F %5 & TOBWYRERIC
BWTHEIFRAEFEENTEO D
Nz emnbEELE Y,
AHNOIEHER# T HT A1
THEIAZBITS, B ML
~OBATOHWED 8 D T2 DR TE
L=,

2

1. INREADKRE
12 AT O/ NIRRT )E 2 2 RVEIIMENT L TR0
(ENIZ I D HRERD 720N

7 NRE~DR 5
12 AT D/ NREFEA~DOARFIZ BT D
FNRMNIRNZ EMBFRE LT,

8. ERRBREICRIZTEE
AFNT, T VAT ENRISEREIT o720, T L
VT BN OGRS 2 FEfi % 3~5 HETZ D AH
DEGEFIET D &,

8.k AR A |2 ] 1 F T B

AR e 2% I AEHEAET S Z
E LV HEEOTEESEITREL
77,

9. BERE

e, SEIR - MAMRAGABR IV T RS
(100 mg) (2 & VIR, BHRA#E S
TV,

RIS LT ki i iR iiE (H
Vo, IEMER RG-S ICL D AFI bR
ET 5, o, BEITS U THEREL
179,

AL

T

9. & G-

AFl O ER S (100 mg) (23T
MR ARHESE & (10 mg) KV @I
FOMIR, FRIBDLNTNDZ
EMBERE LT, e, AANZFR
B 72 BB IED IR T2 — RIS
ITONTWLEAFH T 22 & &
L/fl 15), 16)O

10. @ALDFEE

SEFNAZATEE - PTP W2 DIEFNL PTP > — R HHLY
HUTIRHT DL 58T 2L, [PTP > — D&
I KD | ST IERE A~ L, EIZiX
LA Z U CHiEhRIN 28 % O IS 22 A OHE 2 D5

103 EoE

PTP (Press Through Package) WD
RN IBEOFEETH Y, [PTP D#
RAFSRIZOWT (FRk 8 423 A 27
HAF B 3EE 5 240 7, AL 8 4F 4
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3)

4)
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6)
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8)
9)

10)

11)

12)

13)
14)
15)
16)
17)

i RNt AENE L (RS i PR S UM R (a9~ 2 IS 1 4 515 0 A B RERT
i LFA. FEE M) (2.7.6.16 ZH)

WS, BART L —228 7T UAX—HREIRET A N7 A 2 .95 F5&GEThR. 1995. p.96-97.

BT VAR —ZRIA RTA ANERERS. BT VX —BHITA FT4 > -@BEMRRE L JERIE-2016
ERR (SZGTEE 8 i) . 2016. p.68.

7 B AR S A AENE R GEAMEE B AR NREREYE B S 12 %3 5 SRR 0 % G-I 0 K B AEGUER)
(2.7.6.12 ZH)

R At AENE R (BB ISV U T VI A BERR O G LT & O K OK
MIEME N AAEMEZ R 5, BAER L, “EER, 70 A4 — " —iadi) (2.7.6.26 2

RIS ENER (BB IV N2 B FeFx U U RO TR e RELIZEED
HHRRE )~ DB T o BAERL, “EER, 3 M7 n 24— —BR) (2.7.6.56 ZH)

SR S HENEE (B R CYP S TRERBRAI 70 Y —AICBITF 5084 20 ORERER)
(27.6.4 Z/)

7 B SRR A S HENERE L2 20 D invitro REFZEI ST 5 CYP DBF%E) (2.7.6.5 Z )

TR RSt HENEE (RERE A P RO ) An~ A o KERAREG LI L&D
SRR 2R 258))  (2.7.6.19 2/

W RLERRR A NS (BRI T AR Z DU RN b a Y = L ERER O L L
& DR BREAH LR 2 3P 2 58R)  (2.7.6.21 )

7R A S SR (EEEBRE 1T AL — T T — Y Y 2 — X O AAERIEE K. EE
2. 2RE2 W b A4 — R—RBR) (2.7.6.18 BH)

i [ R et HENE R (BEBERBR B 6t 2 7L 2 — L O R AE S R E T B2 o FEAM R BR)
(2.7.6.27 ZH)

7 R AE tEERE (I8 - IRIRTEAEICBIT 23R (2.6.6.6.3.1 )
FENEES A SR 7 2 VR, 77V F U8 10mg  FEMEZ A 1444 A 10 H.
A7 RS N L2 Y D QT/QTe MM ~DHE) (2.7.6.53 ZHR)
RS HENER L P D RBEMEORED (2.7.6.55 BR)

BRI L AENERE GBI (BhEE) & W oeEsB)  (2.6.6.6.6 )



200@-@@ H 1Ep (5 1iR)

Iy ik ERRA AT E RS 53 HH 7 5

fEAHIR « 34F (BZEITRR) 87449

ks | 0000
A | 2000+-0@H
RIERE | 2000500A

7 LUK — e A
wrsExe® )L, /\N T 4 2 8FE10mg

WRE U3 VERESE
RUPAFIN® Tablets 10mg

) JEE _ERITE ORI I D 5 = &

2. BELGERMER

(22 (ROBHIZIFHESLEWNI L) ] (1) AHIZFEHEOBEICRET 20T, IRFHEELT, 20
AHN DR S UBHE D & 5 BRI DR G2 B L. (PR TS Tl 2 2 ENZEE L

b\l) 2)0
. \ (2) RADHRIC & HRATRD HRRVE I, W & BRI
(4R - 1K) i )
O RE LA E S ICEET 5 2 L,
R, /37 4 26 10mg (3) IREREMET L4 5 0T, RAIRGFO BT B EOEE

Gy - B NRB DL T L 12.8
()1j ;;5 U= L’ClOmg)mg ERREFESBBOBEICRBSERVES FEETH LY
TNT7—tTF 7, fimern—2, = RN
wny Eafek, =gk, HHARY, ATT 3. HEER

P SV E TP
A | REREO MO FEE

AANE, F & LTRGBS CYP3A4 TRETEh 97,

#iH M i GREE (BHRISEBTACL)
P4Si - O @ HERIL%E BRERIEIK - BEAE W - ERET
2 CYP3A4 FREH BRI LD . ARIOMFHE | CYP3A4HLE
[ERES 6.3 mm Ty ruvAf vy |ERLEFLEZEOWRERD | 12X ARAIO
JE& 3.0 mm TFhary =g | 5, R PHE S
HE 100 mg TL—FIN—YS| FL—FT7N—YV2—2 | N5,
e = — TF10 1—2 L ORBHERIZ X 0 AFI D
I FREEEA 5 L7 & O
[%h8E - ZhR) ERD D,
T LR —HERR FiLa—L PRI B A 5.2 % | AR AR
IS ATREME DS B B 720, T — | (EF SR &
BRgPRRE (W5 - PSSR, P& 5 FEE) \TfED 5% AL BT ABITEET S | LD ATREMEA
. b5,
(A% - HE])
W, 12% Lo/ RO A2 P L LTLEI0mga 1R 1 4. 3EE
NG 5. FEIPNERPRFRBRIC 510 C 1059 (kR (BRI 00 5 5y
BB HERIZIE LT, /35 Py & LTI melc BT 2. ZET) ORI 135 61 BB 127%) T\ 158 fhTho 1o,
E7RREWERIEIRE 98 611 (9.3%) . M8 7 1 (0.7%) A2 6 61 (0.6%) |
(EALDEE] ALT (GPT) L5 5 (0.5%). AST (GOT) 5 54 (0.5%).
ILRERS ROBECFRECHESTHE) JREE 4 0] (0.4%), IREM 461 (04%) % Thotz, GERED
(1) IFBEEOH D BE [AANTEICHIE RS20, IFREED 1) BRAEIER
HHBEETIHMPBEREN ERITI2B8TANH S, ] ) Yavs. PFI4S5%S— GEEFRED) - vavr. 757
(2) BEEOHHBHE EHEH TH LT A 7 2 Vo fffEfiR ATHR L —ERITIERHEIDOT, F7 ) —F. WEREE. M
ERERT28ZN08H5, ] JEIS T, MAARES RS &b Hac i G dik L, ek

(3) milnd [[WEiE~ORh ) LU TRy OESH] WEZATH 2 &,



2) TAhA BEETED) : TADADOBEDH 5 BETAAIRS
BIIEN D DDOND Z DD DD T, MK L Tid 53720

BairH L,

3) EE EEFRED) A HLDLNEZENHHOT, BN
RO LN AEIIERG 2 PIE L, @O RREERTTS Z &,

4) FFiEEEE. BE (EETHEY) : AST (GOT), ALT (GPT),
v -GTP, Al-P, LDH, B U /L E LD L EF %2 1F 5 T RERE
ECHERSLDND I ENHDLHOT, BIEE 2TV, By
DRD LNTGEITITHE G E2FIE L, MEYRABEZITI Z &

(2) Z Dt oEI1E R

RIER 25380 b2 A, G2 Pikd 270 Sl L@ =

WA FEfi T 23~SHET L W AFIOR G EFIET52 &,
9. BERE
e, SER MR IV C, lmEE S (100 mg) 12K D
R, BRI S Tng 210,

FERIC R U C— i 2e SR ik (B, TSR
e \Ch b, REERET D, £z, HEIR
U CHRHERIEETT 5o

10. @A LDEE

SRFNZZ AT« PTP @EEDIEANL PTP > — M HHEY L CHRAT
259 ETHZ &, [PTP > — FOBEMIZ LY HOSLATE
WEREA~HIA L, ISR EE S L CHERIAA SO RS2 40

pu’ B

152 &, JEZ BT D 2 ERHME STV, ]
5%LL b Q;%% 0.1%A4i S AT . TOHROER
SHEEME S z K TR R 18 % L - LT, o
e T Py . LOn R EE R ML T » MO Z O U R AR RKER Q&G LI ER T, A3
WS | (9.3%) . HEG |9, WIE, S DIEFERNCRIET 5 & & 2 bR INRERED, M Gefsi
i W) FERSSRD bR,
R e B =
£ e, St WA b
%5 WELAE, (e
5. Wk 1. ¥ ch R
it (78, R [Tl MR [, T, i AR e .
B N | REL B ARk @%EEHﬁA@%&%AuﬁL\uul(mmgzm@%suﬁ\%
Jo Frite ) BRI L & | MY O ROTEHEREI T o %7 2 0
(S ____|BvfF, B T4 DY O MBEPE, Cog e FAUCH:, FRRGEAFAIZ RN L 72
JIIR(E3 U Bk RE ) _
. FuiEk (ng'ml) 12 7
T 10 1 o 10me
i o o |H0RE i -0 10mg (FRETHDL)
AST (GOT) % 87 —&— 20mg
e k5 --A--20mg (FARTHTL)
JFhisk Al-P 5 H o6 - .
ALT (GPT) ‘ Tty + (BERE (=)
k& b3 4
RE . R -
W WIR M, SR o o £
oo vy ) — A BUN |5 2 PO B S e
2 L I R 7 = N — " e Pr,
RN 00 . T b b
Z Dt CPK L& |k m., FHPE, ISR (b -
T, SR AREOURGFRART VY OIMETRERD FIERS)

) SO B TR BTV D BIER O 7 IR,
NREIVROT ARG E VL ORMBIRENRT A —F—

5. efmE~DIRS

10 20
T B CIAERNGE (. B5%) AMEFLTHY. ELmd . - =
1H 5H 1H 5H
WENRET BT b 50T, HEICES T2 L, [[EyH
] L | Coae (ng/mL) 4.62 (1.51) [5.02 (2.08) |6.88 (3.64) | 10.65 (5.91)
fe] omEzR] 7% [, () 0.91 (0.50) [1.00 (0.37) [1.05 (0.34) |0.89 (0.31)
= S ymm p T 7 AUC., (ng- h/mL) | 15.39 (6.45) n.c. 27.82 (14.21) n.c.
6.5258. EWR. RARE~NORS j AUCy., (ng' h/mL) n.c. 18.57 (6.24) n.c. 35.63 (15.58)
(1) R ITERE LT D a[RErE D & B i@ NITiX, 525887 5 2 tin (h) 476 (2.07) [6.56 (2.35) [7.09 (2.00) |10.57 (4.73)
N - . Y - 7 | Coax (ng/mL) 2.02 (0.70) |2.61 (0.57) [2.95 (0.67) |5.04 (1.36)
EMEFE LV, UEIRFH OB GBS 5 R PRI LT 7eby, Z tinax (h) 2.08 (1.33) [2.52 (1.31) [2.00 (1.12) |1.74 (0.96)
- =4 S5 - S L 2SR IR ALE AN EX s
o, B (7 B CREOETEBLFIED ST Z AUC., (ng: h/mL) | 29.56 (9.96) n.c. 49.52 (11.00) n.c.
8)
%] ¥ | AUCy. (ng /mL) n.c. 32.67 (10.36) n.c. 57.83 (16.96)
Q) IO, BHEZRET D ZENRET LY, RUEHTE ) n.c. 20.65 (3.76) n.c. 24.79 (4.68)

Y BHAE, RILERT S5 2 L, (RAAOEERBITHS HIPOFENE (RERE) . nc.: RHH

TART LY TRE MFLF~OBTARE SN TN, ]
TINRE~ADERE
123 ARIM O/ N 2 L AMEITHESL L TR (EINICRT 5
FEMREBRD 220N

8. BRI EICRIFTEE
AFNE. 7TV VNI EIIRIT 2720, T LVS U RS



2. MR UINDEEER
N E DT < VR ~500 ng/mLO PR FEFEFIZE VT, b bl ES
VT FEE SRR UPBS 40 g/LIZAR L7z & Mmﬁ TNT AT
L IMEH T G HRITENEN98.4~98.8% K 1197.6~98.3% T dH
7= (invitro) 'Y,
AR
FEHER A B M6 (FMEAN) ITHC-ARZ DRI (Wz vk
L CT40 mglAlY) ZHREFREOES Lz & &, Mg &k OUR R o3
ML T, TARTH T 3-0H7 AT XY 3-OH7 Au T X
T DO-INy v VEBIE RSN R S e,
Bt
TR N BB (SAEAN) IZHC- B DU KR (WwoE Dk
LC40 mglZFHY) ZH[ERR O L7z & & H5%240/8 F Tl
B 5 HURED19.96% 2 R, 7.90% 3 # I Pt & v, #5 %70 %
2, BEGIEHRED95.56% (IR H134.64% M NFEH160.92%) A3 PR S
Nz, Fiho, RF K OHEFROREMBITI GO 1% R T -
7=,
5. HEEMH
EEE
il (64~725%. SEN) 126V T NZ 2010 mgk IR
MOBLG L&, EIHA, HETH RO Y D0 ROVEER
WM THDT AR T Z Y DCoa X CAUCIEHFE (18~355%. 4+
EA) 126 & bt L CRino 72,

ARE D 10mgROHEEG1IH BRTTEEDOANRZ UV RN T AT ¥
TV OERYERE T A —F —

TiE, CoaxtblZ13TH Y . AUCubblE 1.1 TIH 7219,

@7 kaFy—IL

fEFTRE (18 1) 2461 OMELN) Zxtg L, 7 h=a)y—
b (200 mg 1A 1El, #&A#E) 20 UIFENFH T, ARz
220 mgx 1B 1E7AMERORE Lz &, WXF VU DChk
AUC) 24 ZHENM L, ConkblF82, AUCob1%10.9TH ~ 7=, T
R THHT AT H VBN TR, CuutlZ05TH Y |
AUC24L130.7CTH - 7217,

1. BEDTE

TR (18 mELh ) 24 61 BUMEAN) &G LTARF Yy
20mg ZHEROFE Lzl 25 /S D0 D Coay CEEIE + 12
HefmzE, LUFRIC) 1%, ZZMERFC 4.57 £2.60 ng/mL, FEZEIERET

430+2.57 ngmL, AUCj.061

(E&PRALAE]
1. ENERIRHERHER
M7 LILE—1E8%
FHEIMET L L —

PRSI EH 2R

. ZefEC 16.59 + 10.62 ng-h/mL,
ZERERF T 2043 £1049 ng'h/mL Tholz, BFELICL Y A
2D AUC06 25 23%HEM L 7=,
ZOBMEEEREM TH LT A X T VU TIERRD BT,
Corna [ ZENEIET 3.57 + 1.47 ng/mL. FEZENIEIRF T 3.20 + 1.23 ng/mL,
AUCoos X, Z2JE W T 5045+25.04 ng-h/mL., 322 T
47.72+22.56 ng-h/mL T 7219,

T, R Z Y10 mg, 20mgX

X7 TR AR AR S L, TEIMEE CTh 5 #5281
B DREIERA 27 (K Lok, Wit SR OWMNE 5 FER
DEF) ORX=Z2F7 A U PEOELEIZBWT, I ERICKT D
JVrRB D10 mg K U0 mgDESBEE DS EE S 7=,
BE2B%E TOREBIERR 27 DNR—XF A b DZELE (FAS)

i R i R
PRT A PR B B BB
| 7 ARME RS
| Cox (ng/mL) 2.52 (0.99) [1.54 (0.72)|3.24 (1.03) | 1.99 (1.17)
/N
% |AUCa (ng-h/mL)|9.75 (3.08) |6.43 (3.58)|14.24 (5.56) | 8.37 (4.82)
:j tin (h) 6.24 (3.32) *|4.04 (1.57)[8.71 (6.23) *| 5.85 (1.89)
f Ciax (ng/mL) 1.51 (0.34) [1.43 (0.47)|2.34 (1.01) | 1.91 (0.85)
; AUCy.4 (ng-h/mL)[16.47 (3.67) [15.86(6.11)|30.66 (18.07) | 24.66 (11.07)
5{
7o e @ ne. ne. 3328 (12.58)| 21.56 (3.48)
A 12 BlOFAME BEEERZE) . % @ 116, ne : KR
6. EMHEEER
MIyL—2)IL—Yyoa1—x

R (195%LL L) 246 GMNEAN) XL L, ZL—7 70
— YV a— R &I FTARZ P10 mg# 1 H 1EIHE]
BABE LI X, WFZ P DChnk PAUC 6l L 7 L —TF 7 L
=YV a—APFHIC L DI L., Coadtl$2.8. AUC 1651341 TH
ST Eln, EHEREM THDET AR T XV UITENTIL, Cult
131.0, AUC tti30.9TH 72",

@QTyrOTAIY

FEREBERE (185 LA 1) 2461 BMELN) ZXkfG L& L, /3% 2220 mg
Z1A1ET A EMEER O L, =) An~A 2500 mgz1H3
|17 A I OFRRE A& X OEN TN ORERIZIOBO D + v =2
TU MIMEZRE L, WEAEZEE Lz & LZ D DChnkk
VAUCulE, =Y Ar~A U UPHHICZ VI, Crabid2.3,
AUCuttld29TH o7z, EHERBMTHLT AR T XV iz

10 mg 20 mg AN
NG A 9.57+2.37 (298) 9.76 +2.39 (300) | 9.56 + 2.45 (302)
5.2 % 7.69 +2.71 (296) 7.47 +£2.69 (298) | 8.79 +2.66 (301)
R T A b OBk -1.86+2.62(296) | -2.29+£2.79 (298) |-0.78 +2.46 (301)
7T R RREL DFES%IFHXM]D | -1.09 [-1.47.-0.71] | -1.42[-1.79. -1.04]
Jr il p i 09 P<0.001 P<0.001

SR+ REEE S (B1RO
a) TR AR 3 A I 0> TR fiE
b)IAHEI] 8~13 H# D 6 HRIDFHfiT

O GRE, MK 5 (12~17 5%/ 18~64 %) K O — R T A LA &G A S L L7 ANCOVA &

FIv

d)10 mg BEE 7 T 2 ARBEO IIZ B W THERHANA B2 b 5a1c
7R RBEO AT 5 PAPIAIC £ 0 2\ AT, AEKEER N 2.5%

F7o.
1 H 1R 28

8 + MR 13-0.64+1.53 ThHo7,
HEV1 H 18] 20 mg ~DO¥E A A[HEE LT, 52

TBEMET VL — MR R EH 25
BRBE G L7, MEBIER2 =7 (K Lo, &if,
SPAKR ORI S RO S

20 mg gL 7

. WRE T 10mg &

i) ON=2F A ipb Db (Ff

S2EBFICBIT A R—A T A U DELE CEHE +

12-3.47+£232 TH o722,

(2) EWP%

2 J R AR L i A M
A [ L7 R R
TRYER )

1@ IMESERRIS BB A R G, VX2 P10 mg, 20 mg X iE 7 T AR A1

A E2ARIEE 5 LT, FERHIE E C b 5 5 5200
FEA a7 (HHOELROCEOELDE
DOEREIZBNT, FFER

B SRRES 72

BT HRE D
i) OR—=2T D
2K B0 8% 2 10 mgh U0 mgD




BELBEBETORE IFERIT OR—RF A )b OELE (FAS)

10 mg 20 mg AN
NR—=2F A9 5.06 = 1.12 (91) 4.70  1.20 (91) 4.69 % 1.26 (94)
ey 2 @Y 1.72 £ 1.54 (91) 1.40 + 1.52 (90) 3.51+1.82(93)
S L NNOY (53 -3.34+1.63 (91) -3.30+£1.79(90) | -1.16+ 1.66 (93)
7T AR L DFE[95%IF XM -1.96 [-2.41,-1.50] | -2.12 [-2.58, -1.67]
Sl p i 9 P<0.001 P<0.001

SERIE + REUER S (%0

a)IFEIBRAART 3 A o T2 ff

b)IAHEIN 7~13 B> 7 HRIOSFEHINE (RFEY 2 3 B IC 1 > b A MEOFTGIE R Ot 72
WA TRTEHEE 5% O T OFHEE (AR © 2 A %L 572 C o)
DI AR 2 ¥ B Offf & LCHlise L)

) G, Ky (12~17 i7%/18~64 1i%) K UMI— R T A A& il I ¥ & L7z ANCOVA
EFIL

d)10 mg Bt & 77 B ARRED LB B W TR A B ENRO b= 5A1 20 mg BE L 7
TR RO A AT 5 MFIEIC & 0 ZEMEA TR, A EREIT M 2.5%

NEREHRE (B - RIEX. RIETSHEME) ITHSZ5%

FeRgRE (2 - R, KEZ D BIE) ITED 29 A T4
FIINRZ Y 10mg & 1 A 1 [E 2 EEEE LSRR, M2 IR
a7 (HHPOFER R ORE OIS DEE) ON—AF A U PhbDE
b (CFHME + M) 1XIB5 - BER- 1.07+1.23, KEE 5
FESE- 1.18 £ 1.67 T o7z, 218 B LRI EILHEIZTEV, 1 H 1A
20 mg ~DEAZFHE L LT 52 BEE L72kE S, 52 HlIKC
HR—=RT A b OEE CEFE + EERE) 1L W25 - K&
JER-2.63£1.45, KIEZ O $EIE-2.50 £ 1.87 TH o727,

2. DMERICRIFTHE BNEAT—%)

fERERBRE (168 fi) Z XI5 & L-ERRIEERER (B 1ok
W, X% P 10mg, 100 mg, EX 7 2 %H 32 400 mg XL
7Z7®AR% 1 H 1AS HEERHRE Uiz & & DLEM A~
ZRE L7, %5 5 B BIZIIT % Fridericia 1512 X W 4liE S 7= QTe
MROR—=AT A o NEOEIRIZONT, TTEREDERLRE
7RREZE ORI [90%EHE X D) 13, L/3Z 2 10 mg T 6.1 [2.5,
9.7] ms, 100 mg T 6.8 [3.5,102] ms ThH o7z (AFIOAGR I NIz
AR, WZ P 10mg 2 1 H 1 ETHY, RAESEX
20mgl A 1EITHD, (THE - HE) 0EER) %,
3. EEL - IR IERE IR T SR E
(1) BEERRRA 27 Bl A5t G & U 73R pERE ~ 8 BT 5 iBRIC s
T, A2 r% 1B LA S BRERBRE LIZ/ER, 77®
REHB LT, A7 P2 10 mg TIHEBIRERE~ DR BIIRD 5
WL RF P20 mg THBERE DA & ORISR 0 JE R 1)
D LTz Y,

(2) e 18 Bl (SHEILN) ZkfGe & L 7= PR K ORIEE T~
TR B EBRICE N T, A UL A AR OB E U R
AR BT DRI TR E 20 7 < LRI 20 mg $ 5 1EIT,
7T ARG RE & U CORSEEIERE R T 3R btz Y,

(3) fEREAA 20 Bl BMEN) Zxtg s L7iEERRE ) ~ DO BICET 5
RERICINT, A3Z P2 10 mg ZHER ARG LR, 77
ARG & Ll U CGEISRE )~ O R ENIRED bR o7z,

€ 3yE $E)!

1LIE X2 = U EARUIAPAFER
NRE D RNEERB TH LT AR T X V%, EE Y M,
ZRRCHETERZTL (K : w8222 262 nmol/lL, T A1 5
X 22nmol/L) . E/LEy MEHEIHIIB W TE 24 2 VUi %
il L7z (ICsefiE : /3% ¥ 44 nmol/L, 7 A1 Z & 2222 nmol/L)

MR T RE D UE, U F RO XIZIT HPAFESE /MR
FREIEAZ R LTz (invitro) ¥,

Flo, WRZ DT B AF I U UIPAFFEHEIC L S T v b OREE
R VLS B TOHE & 2 Sl L7z (invive) 2,

25T LAV —EH

NWRBE DL, v~ D ADHRERT T 7 4 7%y —Ya v k0T
v NOZHEEET 7 4 7% — (PCA) ISEMHI L7z (n vivo)

25)
o

(B2 ICEY S EIEFHMAMER]
—fi&% : V¥ U7~ VERE, Rupatadine Fumarate (JAN)
{E%4 : 8-Chloro-6,11-dihydro-11-{1-[(5-methylpyridin-3-yl)methyl]
piperidin-4-ylidene}-5H-benzo[5,6]cyclohepta[1,2-b]
pyridine monofumarate
IF 1 CoeHaCIN; - C4H404
SFE : 532.03
LFHEER

LIV R N iaé%#i%ﬂmé@%ﬁ*f&;éo
T & =k (99.5) ITEITITL <, ARIUIAT FZ A2Hid TR
Fiz< vy,

B & 195~201C

DEFRE 08 (n-A 7 ¥/ —,/K)

(B %]
ST 4 EEIOmg: 1005E(105EX10)  PTP
2808(146£x20) PTP

5005(105£x50) PTP

(EX:3°49)
1) B AT L F—2gs
v 9SHEUGETIR. 1995. p.96-97.
2) BT VX —BWHA RTA MNEREER. BT VX —BTA
R A v -0 mg% & AERE-20164EM (SLaTH58IR) . 2016. p.68.
3) IR S sl [O0001]
(EAMER B AR N SR AT |63 2 SRR 1 e G- 0 S s s
L7
4) A ERERA ST ENER [00002]
(R \Z VN Z 2 0 T < VBRI 2 AR O G LTz & E O H
K ORIERE N DB AT 5 EERk, —EER, 7 n
A AN — PR )
5) Vuurman E et al.:Hum Psychopharmacol.22,289 (2007)
6)  EIRERRAS AL E R [O0003]
(B FCYPR TRERIIR I 7 v Y — MBI D37 2 v ORGEHER)

T U —IRBIRETA R4



7) RS AL (RN EE [O0004] fRFE It
Vo35 2 Din vitrof NI B 592 CYPDAIFSE) WA AE
8) RS R [O0005]
(1« fRIRRAEIZEE T 2 36R)
9) RIS HENEE [OO0006]
(3% 2 DQT/QTC IR~ )
10)77 B A4 R [O00007]
VB2 DBEVEDORE])
1) 7 B RERR At HhEsE [O0008]
GITAEIR (ShET) % TR alEh)
12) B S AL 4ENE R [O0009]
oz oe Mg X7 FEEIZEET % in vitroJz Dlex vivoadBi)
13) A ERERkR A HNEE [OO0010]
(PR S M IR L2 k9 2 BRI 1 458 - D DRI, AR B MR RUER)
14) B EAE (EER [O0011]
(TR m i BB B QMBI AR |2 ek 5 U AR M B D 3R
LUL SRR A GENE =P T v 7))
15) FrEIRERER A (ENER [O0012]
(BRI 2 7 L —F T —Y P a— 2 L OMENEHES
M, WIEZ. 2B v X A — N —3RER)
16) FrEIRERRA A (ENER [O0013]
(EFEHRE A ARZ D RO Y ZAn~<A o v RERAES L
7o & & O EAEH % RHI 5 R5R)
17) Bk S A EEE [00014]
(HEREPBRE TR DA RE DV OV b — & SRR O
5. UTe & & o3 Bhieta B AEM % REH4 2 55h)
18) FrEUERMR A (EER [O0015]
(BEREREBR A | 22 MG MU IRZE NG IV % U U BRI O 5 L
7o & & O BREH G 5 5R)
19) FrEIRERAESH (ENER [O0016]
(FEIET LR — MR R BE &5 & Uiz ZEH SR HEAH)
20) FFEIREEESA HENER [O0017]
GEEMET LV X —PE @R B 2t & Ui R 5300)
21) B EAL (EER [O0018]
(BVEEMIZ B & x5 & LTz B SR iAER)
22) B AAL (EER [O0019]
(B JERBITHED Z D a3 & L R 53R5R)
23) FEERUERAE AL (EER [00020]
(in vitroskBRIZI 1T D P A ¥ IV R OWIPAFIEA)
24y BRI AENERE [O00021]
(in vivorkBRIZ I 1T DL A ¥ I R OWIPAFIEA)
25) FFEIRERERAA HENER [00022]
(in vivorkBRIZ 31T D517 LV F—1EH)

. RLHECTE

iy

[(STHKEER 5]
EE RIS IO NEEHT S & E LTH FRIC TR 280,
BorbpRE G RO T

RuspotL BRI
BN T ZAKR56 77 H1
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1.9 —BHUBMIFRIXE

ARG BICAR DB O—%HI4 88 (JAN : Japanese Accepted Names) (DU T, B3,
AR ik TR S L TERIESL O —fRINA FRIZ DWW T (AL 27 4 10 A 5 B AT IEARA S 1005
%1 FIEAGEEERE - AEREREAEEHBRREN) XV ToLBy@mIhi,

g 1 26-2-Bl
JAN (AARAZ) : MRB Vw7 < Uit
JAN (5%44) : Rupatadine Fumarate

/

2

o] \/

8-7 m1-6,11-Vt Ra-11-{I-[5-ATFNE VY P 3-A/NATFAERY Db T )
SH-X UV [5,6]2 7 a7 Z[12-b]E Y Vv — 7 < LRI

8-Chloro-6,11-dihydro-11-{1-[(5-methylpyridin-3-yl)methyl]piperidin-4-ylidene}-
SH-benzo[5,6]cyclohepta[ 1,2-b]pyridine monofumarate
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1.10 BE - BIFEZFOREETEEEHDE LD

{b54, + | 8-Chloro-6,11-dihydro-11-{1-[(5-methylpyridin-3-yl)methyl]piperidin-4-ylidene} -
B4 5H-benzo[5,6]cyclohepta[1,2-b]pyridine (Bl|4: : /L/3& L) & OEER O ORFA|
et
&N i
‘ B
N
COzH
. Ho,o X2
N“-_
cl \_/
ZheE - % | TRk
E'S L, PERER (95 - BES. BUEZ O FEIE) ([TfED £ D%
FE - | @, 12 5B Lo/ NR R OR A A RS2 P e LT LE 10mg % 1 H 1 ERA#%E3 2,
= 2B, FERICGC T, A Z P LT H20mg ICHEETE D,
JEHEAE D
faiE
HilRA & | JBIE . vo& o 7= Ll
OFDIE | 85 87 o8 10mg (I SETANRZ DU 7w A@iEe LT 128 mg &H)
gy T
wEE HE] (7 = VBRI SD)

R OISR (mg/kg) 38 fEE

R 2000 () 500 (")
>500 (%) 200 ()

7 bk >2000 () 200 (")
2000 (%) >50 ()

A8« (7~ VBRI )

e REHH  RERR Kha TP FE 25T R
(mg/kg/H) (mg/kg/H)
7k 1338 K 3, 30, 120 30 (o) N E - HTIEE N
3(2) SN v %
? - AEREL OUR S0
7wk 26 i =i 3,30, 120 30 I ERERD . AR

B O R EREL OB, il
K. HTIE N O i oD 52
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gy RGHE RERE $eh & i 7P
(mg/kg/ ) (mg/kg/H)
q X 13 g 1.25,7, 40 1.25 AR IRENETUE, BUEEME

KMORZATE), WERD .,
FES Mk B O i B 0D 46 0
BUN, ALP J O ALT D #41

A X 26 JH 1 1,5,20 1 A& PRREE ORI, T
B TOE K O R

Qo iRER, PEREIA, B
IR, EE RO —Y

N—Z G DITE

A X 39 i & H 1.25,7, 40 1.25 AL IRERME ORI,
JERig o> FE 5kt B R & Y ALP D
Hhn

IEH ZEEIMET LA —MERREE xR E L-ENRRRER (TK-041-0101)
BIVE S HLER 68 141/598 15| =11.4%

Hal

RIVEF O fE%E (G54 (G2~

10 mg 20 mg
& 4 1
mpZ) 0
TI=UT R N T AT =T — BN 0 4
TANRGEUBT I ) T AT =7 —EHN 0 4
7 L7 F ok AR 2 — BN 1 0
PRI R o B 2 2
PR F i B 1 2
L BR AN 1 0
SRR BB 2 2
M7 AT Y RAT 7 &2 —EHN 0 1
Rfvavl ) —7 8 1 1
e 0 1
GV 0 1
feFHR 21 22
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[SYEERRS B 2 k% & LI-EWNERRER (TK-041-0201)

BIVEF R B 21 61/183 B11=11.5%

RIVEM DT

AR PR
TI=rT ) NT AT =T — BN
TANRTGEXURT I ) b7 A7 =27 —BHN
A7 L7 F ok AR FF—B 0

L BR SR HE N

JITRE R A 5

U v BRI RS

FEIMED

U

45
10 mg
1
1
1

10

5%
20 mg

S O o o o o o

AT LA —PEE R 255 L L-ENEARER (TK-041-0102)

BIVER SR 9 511/72 i1 =12.5%

BIEH O FESH
(L7
TR
TR

FEJEIRBICEE D Z DA G & LI-ENERRBR (TK-041-0202)

BIlVEFH R BLR 37 1411/206 1511=18.0%

RIVEF O FEE
A
oA
H N R
151k
(Rp75)
iR et
JFRERE R Ao fE L 5
ST SRR
TR

(G4

(G4

29

I

an

77 [ R U A
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IR | sem s st ok weohn | swosems |0 L - 2o S

32 7 —Z XITWEH

328 R

3.2.8.1 —fklE#®

3.28.1.1 - 2 i B A R - - EHN - AT A}

328.1.2 - s i B A R - - EHN - AT A}

32813 — |t HEBEA A — - E - AP

3.2.82 flik

32821 - |mEE 77 B AR A - - 5[ - AR

32822 - REHER T R arba—L i BB AR A t - - EH - ATl A

32823 - (Erso% s (IR oMFs R0k [ - - iz (MF) RPAT R

32824 - |EETRroEESHEEE (I oM Eozs) [ ] - - Iz (MF) AR

32.825 — Tut A )7 —var /T2 (R oMoz s) ] - - st (MF) AR

3.282.6 = | TromzoRE (I OMFEEoL.) [ - - s (MF) AT

3.2.8.3 HE

32.83.1 - W 1EZ OO RO i R Rt - - EH - Ralifga

3.2.83.2 - ANl i R v - — E - AR

3.2.84 JFUEOE L

32.8.4.1 B S USBR7i i R R A - - EW - AT R

3.2.8.4.2 - |RBRIE O E) 7 B R R A A - - 3[R - AR
BB (1) DY F - a TR A A - - [ - AP
6% 1 R @) OO YT e DmEE I - I s - FPEEE
{85k 2 iﬁigﬁﬁ G ) (P o HE AT —v a0 . B . - B SEfE

32543 _ [TEs ;Efg% ) ) R E VT a0 r— ~ r— o — —
ek 4 j\@gﬁ;ﬁ%ﬁ/(fﬁifi#?&%’g %%@{m@i:aw@%: ) DIIHTE . - o sk _ PG
fHk 50 BREEIED HTEAN) T —ar DG E ] - [ ] s+ - FIAIG A}
fH8% 6: EEE Q) O IHTEN)T —Lar OWEE ] - [ ] s+ - A A}
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R s Py e MBI | RS | | 2ot ;gﬂﬁﬁw
M 72 BT DT YT — S s 0 s I - I sk AT R
% 8. ML AR AR E) . B EE O e W) O b 5 - —
F—vay (BNFBLRE) O 5% [ ] - ] ik AR
32544 N A B 2 4 — — [P A
3.2.845 — JRRE T OGRBR 5 D 724 i B Rk s - - E N AT A
3.2.8.5 FEYES ITHEEME
3285 - lt%ﬁ%xti%‘ii‘é%g | R 2 A | - - P ST {i
3256 BEKORR T
3256 — |lEmROERS | B | - - 9 ST
3.2.8.7 #EME
3.2.8.7.1 — WEMDEELD i O i B SRR A — — EHN AT A
3.2.8.72 — TR O EMERBRE I OER & O\ F i i R SRR A — - =N A
G — 4 AR A A - - [ AT R
TR e O LR LT e e ~ - R
2503 - ) 3t [ ] ] HESH AP R
R 2: ZeTE MBI R L7 R ) O Rk A . - I sk AR
i ZEn R e s Ean D ) © - } R
Sy 2 [ ] 51 AR
3.2 HF|
3.2.P.1 BAI KOS
32p.1 — |warony | wmmsma | - - P R
3.2.P.2 BIAIBHAE OFEHE
32p2 — o | B | - - 0 A
3.2.p3 Hlyk
32.P3.1 — EH i [ IR R A — — [EN AT R
32P32 N A B 2 4 - - [P A
3.2.P33 — RETREE N mA-avba—L GiE7 e Sy weran — — EN AT
32P34 — | BELER RO A B A 4 - — [P AR
TR NYF—ay /T A GiE7 S Sy Saweran — — [EWN AT R
32P35 —
FH 12 A DT R Y A * - - Wik AR
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3.2.P4 WRINAIOEEL
32.P4.1 - Bk K O8R5 1 7 [ R A 2 - - N AR
3.2.P42 - BRI (AT J5iER) i [ R A2 A - - N AR
3.2.P43 - ABRITIE (T TIE) DNV T —ar i [ R A2 A - - =l AR
3.2P44 - kg S ORI 7 D2 4 i R R A2 A - - N AR
32P45 —  |ERIEEROIA iy [ R A A - - = TR
32P4.6 - [EERL - - - - -
32P5 RHIOEH
32P5.1 — | RO 7 B RIR AR A A - - = Al
32P52 | - [REBHEGOHESE) R A A - - =P A
— [RBTEGHHIE) 00T e R - - ] AP
CC160291 |FH5k 11 /852 B 10mgD BT/ U F — S s DR it I i&iﬁlﬂﬁa I [P AR
32P53 [ ] 200587 | I
CC160292 Hﬁ%z:;%Zé‘/%gﬁlomg(m#w%BE}E%&%%?LA‘U%‘—V;/@ = 3(2&5;1 ﬁfi)%il = -~ —
32P54 - |myboir i P IR R A A - - =W AT TR
R OReE Bk 2 - - [Hpy A 2R
(8% 1: L SE T VR ORI B A E S I - - WS AP
k21 TATT—ALT T ORI T2 EEE
(Section4-Regulatory Information, Residual Solvent/ I - - iz A R
OV Information)
SEPISN T 0 M r— ARSI T I - - s PR
1% 2.3: é%iﬂl:fk&Uﬁé::@ﬁ{tﬁk@%%%ﬁc:l@#é I _ _ Hash SEAGE
8% 2.4: FLEARDORBISIHC BT E 5 [ ] - - i AP E R
(1250 AT TV RS RSy MO T 2 E S % I - - S A R
32P5.6 - |BUSRUMBRT RO Y 7 IR R A 2 A - - =P AT A
3.2.P.6 PRAENSUIEEMH
3.2.P.6 - Iiﬁﬁ%XLit%‘ii‘é%E | P R A A | - - = AT
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3282 — | ERBEOREMRBEEO R 0 E A S 2 - — =P SRR
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3283 -
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32A 20O
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32.A3 —  |munL _ 7 _ — —
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112 IRAHE R —%
A (B 2 —14)

1.12 HfTEH—E

WA R - e b e e g e e b R o g FEAm R -
B = N FaNs p: I\ £ o &) Ed D N el
= R ZA v EH AR S i 240 AR S N 5 P (HA. H#5) EioE ) T A BEGE O]
4.2 RBRHGE E
4.2.1 HEPIRER
421.1 ) a BT B
Inhibition of [*H]-mepyramine in vitro TR N i
42001 [FARAPAOSJE  |binding to histamine H, receptors of guinca 114 )% g (pain) st AR |
pig cerebellum and lung.
In vitro characterization of UR-12592
fumarate interaction with H, histamine ~ N , [ U,
42112 [FAR-APB2AR ction with H . I | cET 00 O WA e SR
receptors of guinea pig cerebellum by ["H]- 1 HRH
mepyramine displacement.
Inhibition of histamine-induced guinea pig 1 o~
42.1.13 FAR—AP/355. ileum contractions by Rupatadine and some _ 11:?)3'.5 _ (Spain) 248 FEA R FEAME R
of its metabolites.
Ex vivo determination of UR-12592
fumarate occupation of guinea pig 1 AP~ . ; o) = s
4.2.1.14 FAR'AP/S%. cerebellum and lung H, histamine receptors, _ 1 AR H _ (Spain) st FEPIETRE FFAmEER
evaluated by [*H]-mepyramine binding.
Inhibition of [*H]WEB-2086 in vitro { A~ ) -
42.1.1.5  |FAR-APS307)J} binding to PAF receptors of rabbit platelets ||| | | | | } I liqﬁ;ﬁ IS s R RPAT R
and guinea pig macrophages and lungs.
In vitro characterization of UR-12592
fumarate interaction with PAF receptors of 1 HRpH ~ . ; e e
42.1.1.6 |FAR-AP/319 : ] I S0 iz R R
| rabbit platelets by [*H]WEB-2086 11?)1}5 P i i
displacement.
Platelet aggregation induced by PAF, ADP i N
42.1.1.7 FAR—AP/3OI. and arachidonic acid in platelet-rich rabbit 13 L (Spain) sk RPN E FEAT R}
plasma.
PAF-induced aggregation of platelets in dog 19 . : TRTa S
42.1.1.8  [FAR-AP303J} whole blood. | H ﬂ <Spam> st PR ATAM A
PAF-induced aggregation of washed rabbit 1 H Ll ~ N T, ——
42.1.1.9 [FAR-APSO2Jf platelets. Caleulation of pA,. - (Spam sk RPN E A
In vitro inhibition of histamine release from H H~
42.1.1.10 FAR—AP/333. rat peritoneal mast cells induced by non- 13 (Spain) sk R FEAT
immunological stimulus.
i ¥ i hil ~ N e =
42.1.1.11 [FAR-APSS L Effect of rupatadine on human neutrophi H u (Spain) sk R AL R
chemotactic response. 2

Page 5
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1.12 HfTEH—E

cutaneous reaction induced by Ascaris

RN g it b S AT AR et - zof | TR
H 5 (EN, 1Esh) Z2E GO
Antiallergic activity of rupatadine fumarate,
loratadine and SR-27417A on antigen- 19 R H ~ _ . [~ S ve
421112 UFV/19'8/OI induced degranulation of cutaneous mast l:gﬂ A Spain 7 PR BHETH
cells in the dog.
Inhibitory effects of rupatadine and
loratadine on histamine and TNF-a release 19 R HR P~ _ e o s
3 *s BEGE
421113 UFV/19‘9/01. from canine skin mast cells and human mast_ l!q J!. H Spain 51 HEPIRTR SEEH
cell line (HMC-1).
Inhibition of paw oedema induced by 1 Al H~ . ; N S = 7 )
420114 [FAR-APSG]  [ibition ofpa oedema I lﬂﬂl L A o |
Inhibition of the increase in vascular
42.1.1.15 [FAR-AP3 12} permeability induced by histamine and PAF (Spain) 218 FEN R PG
in rats.
42.1.116 [FAR-AP334J] ;:;a’“me"“d“ed conjunctivitis in guinea — — (Spain) st REPER SRR
42.1.1.17 FAR—AP/346. PAF-induced conjunctivitis in guinea pigs. — — (Spain) st NG R FTAmE R
421118 [FAR-APAIO  |Imoiton of PATinduced mortalityin — — (Spain) i PR PRV
421119 [FAR-APBI7J]  [Miibiion of endotoxin-induced mortaiey in — — (Spain) i LR AR
Inhibition of hypotension induced by . N BT S
4.2.1.120 FAR-APBM. histamine in normotensive rats. — — (Spain) s HARH RS
Evaluation of the activity of a new synthetic —
4.2.1.1.21 |UAB-December 19. agent with H;-antihistamine and anti-PAF e, Wik AP B
effects. P
Evaluation of the antihistamine H; and anti- ! A~
4.2.1.1.22 [UFV/19.1/04f PAF activities of single doses of UR-12592, liq H (Sam)_ sk PR BEER
loratadine, WEB-2086 and SCH-37370. P
4.2.1.1.23 FAR—AP/321. Active anaphylactic shock in mice. — 1133 E ~ _ (Spain) sk B FEAT A
Inhibition of passive cutaneous anaphylaxis 1 AR A~ . 5 g R S 2
4.2.1.1.24 [FAR-AP323 )} in rat by UR-12592 fumarate. ¥ PR E (Spain) sk FENE R A
Allergic conjunctivitis in guinea pigs. It K& 3 ~ . 5 T S
42.1.1.25 FAR_AP/348. Macroscopic evaluation of ocular lesions. 1 Al (Spain) 4+ P& R R
P - - 7 —
421126 [PARAP4s  [Oeteindueed allereicasthma _ L. _ (Spain) iish PR APAEEE
Inhibition of compound 48/80-induced 1 ARH~ . ; - S e
421127 [pAR AP0 [ ofcom _ ]13 Hl : _ (Spain) Hi4h wovEE [
Comparison of the activity of UR-12592
421128 UFV/19.6/04. fumarate, loratadine and SR-27417A in the ;1?};; ; ~ ) sk PR BEYE

suum extract in the conscious dog.

Page 6
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112 ZHEH—E

WA R N e s e g A e b R T AP R -
Fay: = N 5 ¥ 5 . o D ~ . Vol
P R 2 A v EH AR S i A4 ARBR IS T (EW. #E50) el Z O, BEWE O
f i lites in H ~ . N [ =0 e Rl
42.1.1.29 |[FAR-APASTJ Study of rupatadine metabolites in H, 5 WK E (Spain) sk AR FEA
receptor binding assay. 2 A B
PAF-induced aggregation in rabbit platelet- 1 SR~
4.2.1.1.30 FAR—AP/358. rich plasma: rupatadine and several of its 21; Hl H (Spain) sk R A& R
metabolites.
Inhibition of histamine- and PAF-induced 1 ARE~
42.1.1.31 FAR—AP/354. paw oedema by rupatadine and some of its ligﬁh H (Spain) 248 FENEE R ST
metabolites in rats.
4.2.1.2 FIR RSB R
- In Vitro Pharmacology: human muscarinic 2 FIll B~
42.1.2.1 (5776 receptors - - Study of Rupatadine fumarate ngﬁrﬁ (France) 248 FENE R A& E
and Desloratadine -
42.13 AP
Irwin test in mice including body 5 - S e
42.13.1 [UHS/18/PH femperature alterations. — it B Y — (UK) s PR R
4.2.1.3.2 |UHS/19/PH Spontaneous motor activity in mice. 1 AR (UK) s B R R
42133 |unsnopH Anticonvulsive activity (Leptazol induced) T EL (UK) i FEpEE AR
in mice.
42134 |UHSA0PH Proconvulsive activity (leptazol induced) in — — (WK) s PR FPAEER
42.1.3.5 |UHS21/PH Barbiturate induced sleeping time in mice. (UK) 24N FEA R FEATE A
42.13.6 |UHS/29/PH Ethanol induced sleeping time in mice. (UK) HEFh B FEA R
42.1.3.7 |UHS/22/PH Acetic acid writhing in mice. (UK) 24N &R FEATE A}
42138 |UHSA23/PH E"‘t‘d‘am heat tail flick test for analgesia in t EL (UK) sk TR AP A
42.13.9 |cDJR/3751F Sedative effect on Cynomolgus monkey. ! s (Spain) s FENEEE FEATE A
1 HRH
Effect of rupatadine, UR-12788 and UR- 2 Fl A~
42.1.3.10 DFCPI(' 12335 on HERG currents recorded from quﬂl H (UK) sk PR AR
stably transfected HEK293 cells.
Evaluation of effect on cardiac action 1Y +R B~ N - T el
; s T
421311 [RBVgo411 Bualuation of eftct on srdiae w — lﬁﬂl i - (France) st AR SR
Evaluation of effect on cardiac action S L
42.13.12 20Cl613P potential in isolated canine purkinje fibres quﬂl H (France) sk TR ATAT
under hypokalaemic conditions.
i i 1 ~ . N e =07 e Rl
4.2.1.3.13 [FAR-APS30J] Study of haemodynamic parameters in TR (Spain) sk R AL R
anaesthetized rats. 1 )il !
Effect on blood pressure, heart rate and the | FIl ~
4.2.13.14 FAR—AP/342. electrocardiogram in anaesthetized guinea- liﬂﬂl H (Spain) sk FEN R FEATEE R
pigs.
" . ] P ~ e v N = Ve |
4.2.1.3.15 |UHS/25/PH Cardlovascular ?.nd respiratory parameters B (UK) s FENERE AP
in the anaesthetised dog. 1 HRH
£ ~ . 5
4.2.1.3.16 |UHS/28/PH Urinary output in rats. — } E E (UK) s AP A
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42.13.17 |UHS24/PH Bolaed suincepiefleum prepuraion (1 gy lﬁﬁl . I st frvEE [
421318 lunsp7pH lCharc'oal meal transit in the rat small — ISIQEIH. A — (UK) Wt TR i
intestine.
42.1.3.19 |UHS/31/PH Bleeding time in mice. 1 i I (UK) FEZAS B FEATEE R
4.2.1.3.20 |UHS/26/PH Full haematology in rabbits (in vivo ). (UK) sk AR FEATEE AR}
421321 [FAR-APAISJ | !Mhibiton of physostigmine-induced (Spain) i R PR
mortality in mice.
4.2.1.3.22 [FAR-APB39J Evaluation of anticholinergic effects in ! e B (Spain) sk HEp R AR
conscious dogs. 1 ARH
4.2.1.4 5B R AAE R
Ketoconazole interaction in conscious 1 Al H~
42.1.4.1 FAR—AP/353. guinea pigs. Measurement of the corrected liq )5 H (Spain) sk HNE R FEAL A
QT interval (QTc) and the heart rate.
422 ot sl
4221 SHHERONY F— g VlES
Validation of the analytical methods for the H~
422.1.1 CIN/124I determination of rupatadine and BCP in iq I (Spain) WS- N EE P E R
mice plasma.
Stability of UR-12592 fumarate and its HRH~ . e I
42212 |cvosi Sy of UR- 1259 fumars — lm e i R [
Validation of the analytical methods for the
42213 CIN/092I determination of UR-12592 fumarate and - (Spain) %48 AR PR
BCP in rat plasma samples.
Analytical method validation for the
measurement of UR-12766, UR-12767 and 2 AR~ T | T B
42214 FC./009 UR-12338 in rat plasma samples by _ 213)4’5 (Spain) il HARH Rt
LC/MS/MS.
Analytical method validation for the 5 R~ _
42215 [FC]oos measurement of UR-12592 and UR-12790 || NS zmg ”l A (Spain) 5t P A
in rabbit plasma samples by LC/MS/MS. P
42216 |cNT008-1 anation oF UR- 12392 fn dog plastna I I < i FLPYEDE R
42217 |CINTIO12-1 i of BCP in dog plasta — - — (Spain) s FEPIZERY A
Stability of UR-12592 fumarate and its 1 A A~ . ; -~ -
3 a3 =0 R% 3
42218 |cvoedfl by of UR- 12592 fumar I ‘ﬂﬂl Ny i s (RS
Validation of a LC-MS method for | HRH~ (Spain)
422.1.9 CIN/143. measurement of Rupatadine, BCP and UR- y pe sk R FEATEE R
1 ARH (Spain)

12605 in dog plasma.
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4.2.2.1.10

[QIVGEY |

Validation of a LC-MS (ion-trap) method for
measurement of UR-12592 (rupatadine) ,
UR-12790 (BCP) , UR-12605 and UR-

12784 .) in dog plasma.

(Spain)
(Spain)

IC K& % =k
19 Al

s+

PR

PR

422.1.11

FCjont

Analytical method validation for the
measurement of UR-12766, UR-12767 and
UR-12605 in dog plasma samples by
LC/MS/MS.

2 ARA~
200 <F HR H

(Spain)

s

PR

A ek

4.22.1.12

UHS0046

Validation of a bioanalytical method for the
determination of Rupatadine and its
metabolite desloratadine in dog plasma.

(UK)

2 FR -~
2 JFIgH

sk

PR

AR

4.22.1.13

UHS0047

Validation of a bioanalytical method for the
determination of Rupatadine and its
metabolite UR-12790 (desloratadine) in rat
plasma.

(UK)

200 R IR H~
200 < Il

1

s+

PR

FAE B

4222

U

42221

ClN/125I

Pharmacokinetic study of rupatadine
fumarate after oral administration in mice.

E X B .
UL —

42222

cN/o2s )i

Pharmacokinetic study of ('*C) UR-12592
fumarate in rats after oral administration.

s+

TN

FEAE R

(Spain)

1 Fl A~
1 ARH

sk

TN

FEAE

42223

cN/o3o |

Pharmacokinetic study of (*“C) UR-12592
fumarate in rats after intravenous
administration.

(Spain)

42224

cN/oos I

Pharmacokinetic study of UR-12592
fumarate in rats.

s+

TR

FEAEEH

1 Fl A~
1 S

1 FAE~
1 J A

(Spain)

42225

cN/o23Jif

Determination of BCP plasma levels in
samples obtained in the pharmacokinetic
study of UR-12592 fumarate in rats
(cNoosp -

sk

PR

APAE

(Spain)

€ K & Elad
It E: 4 B

111}

sk

PR

FAE

4.222.6

cN224

Pharmacokinetics study of rupatadine
metabolites after a single oral administration
of rupatadine in the rat.

(Spain)

|

200}Vl P~
2 &

(Spain)

s

PR

PR

42227

CDJJ/4347F

Absorption, distribution and excretion of
"C-UR-12592 fumarate in beagle dogs.

[

€ G % R
19 Al

sk

PR

AR

42228

CDJJJ/6504FC

Absorption, distribution and excretion of
14C—rupatadine fumarate in beagle dogs.

TEEERETT T

1 4 ~ .
llgﬁl : F (pain)

sk

PR

FEAE
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Pharmacokinetic study of UR-12592 It G N Ghe . . I~ S
b 3 S S
42229 [cvo0of pharmacokinete sty ., lw 1 v ish e [
Determination of BCP plasma levels in
samples obtained in the pharmacokinetic _ It G % R . e e e
422210 (ciNo22jjf study of UR-12592 fumarate in beagle dogs 1 E B (Spain) 4N &R AL
(CIN/OO‘).).
Pharmacokinetics study of rupatadine SR 1~ (Spain)
422211 CIN/225. metabolites after a single oral administration _ quﬂl H sk FEE R FEATEE A}
of rupatadine in the dog. (Spain
Rupatadine fumarate: pharmacokinetic
2.2.2. arameters after oral (gavage) repeated dose pain b ‘A R A
422212 |CIN2S3 | parameters after oral (gavage) repeated dose ||| | | | IEEE W17} T -2~ 24 A EEEE A R
in rats.
Rupatadine fumarate: Pharmacokinetic
422213 CIN/254. parameters after oral (capsule) repeated 2(. fF'HI A (Spain) sk FENEE AT R
dose in dogs.
4223 5
Absorption, distribution and excretion in the I F i~ (UK)
4223.1 |UHS/10b/E rat following a single oral dose ['*C]-UR- 113)3' H K YA gk ST
12592.
14 is istri i S ies 1 ~ ol = -
42232 URC21I3428 lC-UR-12592 tissue distribution studies in 1 ARH (UK) Wk AR SEAGE R
pigmented rats. 1 E| gEI
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4224 G
Semicuantitative study of 14C—rupatadine 1 R A - )
42241 |cIN209f fumarate metabolic profile in Sprague- 114& H (Spain) s+ B RAfil<gs
Dawley rats.
Investigation of the UR-12788 presence in SO O~
42242 |enoos rat plasma and urine samples after I qu ﬂI 0 I < it s I e
rupatadine fumarate oral dose.
Semicuantitative study of 14C—rupatadine 1 A H~ . e o~ [P
42243 [enor — I 5 tger |
. humarate metabolic profile in beagle dogs. 1 A H pain s HARH !
“In vitro” metabolism of ('*C) rupatadine in 1 Al £~ o
42244 |cIN19s) four different species: rats, dogs, monkeys ||| | |}R qGRUEREER ligﬂl H I i) g5t B FRA & R
and humans.
In-vitro metabolism of UR-12592 by H~
42245 URI/12592I002 hepatic rat, dog, monkey and human 1? ; (France) sk FENERE A& R
microsomes.
42246 |URVUR-12592ff001 Study of the biotransformation of UR-12592 1 (Francc) RS- R A
in rat. 1 H El
i S i i 1 ~ § - e e
42247 |URURUPfoor  [3tudY Of the biotransformation of rupatadine i (France) i FLpER AR
fumarate in dog. 1
Comparative analysis of the metabolic H~ (Spain)
422438 CIN/207I capacity mediated by hepatocytes “in vitro” 1% 1 (s Zm - HNEE FEAE B
of rupatadine, testosterone and fluconazole. P
4.22.5 PRk
Excretion in the rat following a single oral 1 ~ (UK) ; _— DI
422.5.1 |UHS/32/E i N ATAMG 2
oo L 12892 _ AL e A
Biliary excretion and enterohepatic
. . 14, . ~ ] ) ) i
42252 [URVUR-12592ffoo1 circulation of “C-UR-12592 following a ! g B (France) sk PR PR R
single oral and intravenous administration 1 S A
(2 mg. kg'l) to male Sprague-dawley rat.
4.2.2.6 FYENES SRR AAER] GERRAR)
N = = = = [ = -
4.2.2.7 Z OO LY T HE AR
Absorption study of UR-12784 .) after 1 Al A~ (Spain) ; - [
D ﬁ N =\ 3N
4.2.2.7.1 CIN/ISZ. oral (capsule) dose in beagle dogs. R ARH (Spain) A PR A
423 FEMERER
4.23.1 HEEEEERR
200l 4 ~ . o —_— = o e
423.1.1 TOX/O95. Acute toxicity by oral route in mice. — 5 g E — (Spain) sk FEE R AL
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42312 TOX/O96. ﬁ:i::ete toxicity by intraperitoneal route in _ ; g LlEl _ (Spain) Hish HP R SAME R
423.13 TOX/097. Acute toxicity by oral route in the rats. — ; . ﬁ ; - — (Spain) sk N FEAT A
— - - - y —
423.14 |TOX09S] Acute toiclty by intaperitoneal route in — o WK — (Spain) L2 ARV R R
4232 AEEGERIEAR
— - 7 — —
42321 |UnsAf fa:x/eek oral (gavage) toxicity study in the — } Hﬂ HEl — (UK) dish PR ST
42322 US| 13 Weelcoral {(gavage) Toxictysudy n - gy 19T E T~ oy 110 i R [
The assessment of systemic exposure to
UR-12592 fumarate in a 13 week toxicity 1 A A~ . ; L s S 2
42323 |cNoss]] T e L e oy 113 ﬁl 0 O v H4h e
rats.
UHS/34/C 26 week oral (gavage) toxicity study in the 1 H A~ (UK) sk LG G
rat. 1 )il
42324 Rupatadine fumarate: plasma levels 1 Fll £~
CIN/126I determination in the 26 week oral (gavage) liqﬂl H (Spain) sk FENERE A& R
toxicity study in rats (UHS/34/C).
Oral (capsule) maximum tolerated dose ! P~
42325 UHS/9. (MTD) and 14 day repeat dose liq H’El (UK) s FENERE FEAMG & R
rangefinding study in the dog.
12326 [onsol et copsiociysnivinte ey ' — - e
Analysis of UR-12592 fumarate and its
metabolite, 8-Chloro-6,11-dihydro-11-(4-
piperidyliden) -5H-benzo-[ 5,6 ] cyclohepta 1 HH~ _ 5 RS =
42327 |cNo17 )| C12-b]pyridine, in plasma samples ] | il = (Spain) 24N B A &
corresponding to toxicology Study
UHS/5/C.
42328 |unsnofff oot ety ettt gy | WL~ p— 5t HPIRE A
The assessment of systemic exposure to
UR-12592 fumarate in a 13 week toxicity 1 Al A~ . 5 e [ —
4.2.3.29 CIN/O49. study after oral (capsules) administration to _ Iiﬂ)‘]l H _ (Spain) st HARH RASTR
dogs.
UHS/35/C czlggweek oral (capsule) toxicity study in the _ :Hﬁl ; ~ _ (UK) Wish AP SR
4.2.3.2.10 UR-12592 fumarate: systemic exposure in 1 HRH~ (Spain)
CIN/1 27. the 26 week oral (capsule) toxicity study in ]1?}]‘ H (s I;in) sk B FEATEE
the dog. P
423211 |uHsooss 39 week oral (capsule) toxicity study in the _ gmﬂgl ; ~ (UK) st AR S Ak
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4.23.3 EnmEMEAER
4.233.1 In vitro BI5 7T EABR
423311 [WAMES39100  |BACIETIl reverse mutation fes. 3 stain — t L — (UK) st FEPYEDRE R
4233.1.2 CD-./5018T Reverse mutation assay in Escherichia coli. — :m ; - _ (Spain) sk B FEATE R
42.33.1.3 [M/HL/39101 Metaphase analysis in human lymphocytes. - (UK sk AR AR
Two experiment study.
Cell mutation assay at the thymidine kinase 1 AR AR~
4.2.3.3.1.4 |CCR 564800 (TK +/-) locus in mouse lymphoma 113 )!. H German sk HNE R FEATEE A}
L5178Y cells. Y
4.2.3.3.2 In vivo Bin7z sl
42.33.2.1 [MMMNA42039  [Mouse micronucleus test — 1 R B4 FEEER Ak
4234 AEIERER
4.23.4.1 RHIAAJEMERER
4234.1.1|UHS/32/C 13 week oral (dictary) dose rangefinding h ‘AR i (WK) T s A
study in the mouse. 1 A A
Plasma level determination after 28-days
. . . 1 A=~ . N - = e
RCC650428 feeding with UR-12592 fumarate in the _ 1 B - (Switzerland) HES PR AT A
mouse.
4234.1.2
Plasma level determination after 28-days 1 A -
sl feeding with UR-12592 fumaratc in e | 113 ﬂl v i) R (s
mouse.
Oncogenicity (feeding) study with UR- 1 Al B~ . N S I —
4.2.3.4.1.3 |RCC650430 12592 fumarate (rupatadine) in the mouse. _ 1 HRH - (Switzerland) st ety FHIERH
13 week oral (dietary) dose rangefinding 1 AR H~ . . ——
UHS/33/C study in the rat. ] ) B - I (U< g4t PR AT
423414
UR-12592 fumarate: exposure in 13 week ! A -
CIN/IOS. oral (dietary) dose rangefinding study in _ 11%)!. n _ (Spain) sk PR AR
the rat (UHS/33/C).
Oncogenicity (feeding) study with UR- 1 ARjH~ . N g e -
RCC650441 12592 fumarate (rupatadine) in the rat. _ 19+ g il B - (Switzerland) st AR AAET R
4234.1.5
Plasma level determination after 28-days | FIl E~
CIN/129. feeding with UR-12592 fumarate in the rat ]13}% H (Spain) sk R FEATEE R
(oncogenicity study) .
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42343 ZOMDRER
BEARL |- = [ [ [ [— [ [
4.23.5 AR MR
4.23.5.1 ZHAREK OWE- B VS AR Z B3 2 etk
4.2.3.5.1.1 |UHS/1 l. Pre-implantation loss screening study. — — (UK) sk HNE R A R
UHS/16. Oral (gavage) rat fertility and embryonic — _ (UK) sk R ST
development study.
42.3.5.1.2 Oral (gavage) UR-12592 fumarate:
CIN/()65I exposure in rat fertility and embryonic (Spain) st FEN R FEATE
development study (UHS/16/R) .
4.23.52 RN WA BT 5 R
423521 UHS/lS. Oral (gavjelge) rabbit developmental toxicity 1 Al A~ — (UK) sk R ST
dose ranging study. 1 i JEl
423592 UHS/17I Oral (gavage) rabbit developmental toxwlty— 1 Fl A~ _ (UK) Wish K-y S
study. 1 HRH
UHS0040 Oral (gavage) rabbit toxicokinetic study. — i E EIEN _ (UK) 24N NG R FEATE A
423523
' Rupatadine fumarate: systemic exposure in 2 HRgH~ " ) s [ ——
CIN/ZZZ. rabbits after oral (gavage) dose. — 2 il — (Spain) s HEPEDRY RHAECRY
4.2.3.5.3 HARTR OHAER ORET CISRHEOBEREIZ B 32 3R _
423531 [unsnajf Oral (gavage) ral reproductive toxicity — ! — (UK) WS TR Bk
rangefinding study. 1
423532 |unssp Oral (gavage) rat developmental (pre- and — 1 - o — —
post-natal) toxicity study. 1
4.23.54 FhAREH R
Oral (gavage) juvenile toxicity study of 2 H B~ N e [
4.2.3.5.4.1 |UHS0042 rupatadine and 5% #UR-12784. in the rat. 5 B (UK) s KPR AT
Rupatadine fumarate: oral (gavage) toxicity ) A~
4.2.3.5.4.2 |[UHS0048 study in the juvenile rat with a 28 day 2!3)1 H (UK) sk PR FEATEE R}
treatment-free period.
4.23.6 JRPTHIRMERER
BEEL] - B B B B B B
4.2.3.7 Z DO mEERRER
4.23.7.1 HuEMERER
I — B B B B B B
4.23.72 SuiEFEMERER
T = = = = = [ =
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4.2.3.7.3 FPEREBOBTIZBT5ER
B - = = = = = =
4.2.3.7.4 {KAAPERUR
BEAL |- N [ [ [ [— [ [
4.23.7.5 REMHOEERER
423.75.1 TOX/091. Acute toxicity by oral route in mice. — ; . g Elu - — (Spain) sk R FEATE R
Z -
423752 |TOX092[ff Acute toxicity by intravenous route in mice. — iy WK — (Spain) i FEpE R FATER
423.753 TOX/093. Acute toxicity by oral route in rats. — ; E EIH - — (Spain) sk R FEAT R
423754 TOX/O94. Acute toxicity by intravenous route in rats. — ; H;J EIEl - — (Spain) sk B R FEAL A}
Twenty-eight day toxicity study in rats by 2 Hl A~ . e L e s S
o099l Tventy-cigh day — o BE B — (Spain) st SRR AT
UR-12788: systemic exposure in rats after 2 P~ (Spain)
ciN2ss i 28 days repeated oral (gavage) dose 13 r t . b2 AR AP R
423.755 (Tox/009 - 2 ARH (Spain)
Histological processing and 2 Pl E~
CE./7139T histopathological evaluation of rat tissue 213)%' H (Spain) i%4S NG R P E )
samples.
423756 MlC/121I Ame.s tesT of UR-12788 with salmonella — 2 F A~ —(Spain) WS TN E S
typhimurium. 2 HRH
423757 [MIC/127J Ames test of UR-12335 with salmonella — 2 5 R — (Spain) 78 TR AR
typhimurium. 2 i JE!
4.23.7.6 IO R

L -

4.2.3.7.7 OO FHERR

B |-
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43 BEILHR
Rupatadine, a new potent, orally active dual
. . . Ph 1 Exp Ther. e
4.3.1 antagonist of histamine and platelet- Merlos M, et al. - ! Pharmacol Exp Ther BE LG
Lo 1997;280(1):114-121.
activating factor (PAF).
; J Allergy Clin
432 glz(:tazsuon cells and cytokines. The human Church MK, et al. — Immunol. SEB LR
) 1997;99(2):155-160.
433 Non-H,-receptor effects of antihistamines. |Church MK, et al. — fgllgngi);psﬁ g;g}g 9-48. SE G}
In vitro effects of H;-antihistamines on All
. . . ergy. Sk
434 histamine and PGDz. release f.rorn mast cells |Okayama Y, et al. 1994:49(4):246-253. B EE
of human lung, tonsil, and skin.
Inhibition of rat peritoneal mast cell Methods Find Exp Clin
43.5 exocytosis by rupatadine fumarate: a study |Merlos M, et al. — Pharmacol. 1997;19  |Z&&H}
with different secretagogues. Suppl A:148.
Inhibitory effects of rupatadine on mast cell
histamine release and skin wheal Drug Dev Res. e
_ BEGE
4.3.6 development induced by Ascaris suum in Queralt M, et al. 1998;44:49-55. Bk
hypersensitive dogs.
JAMA.
The cells of the allergi : -
437 ¢ cclls of the allergic response: mast ¢ oy, 1y, et al, — 1997:278(22):1815-  |ZE ¢k}
cells, basophils, and eosinophils.
1822.
Inhibitory effect of rupatadine on TNF- .
All | -
4.3.8 alpha release from human monocytes and |Merlos M, et al. - J Allergy Clin BEGE
; Immunol. 2000;S62.
mast cell line HMC-1.
In vitro inhibitory effect of rupatadine on
histamine and TNF-a release from dispersed Inflamm Res. ke
— BEGE
4.3.9 canine skin mast cells and the human mast Queralt M, et al. 2000;49(7):355-360. Bk
cell line HMC-1.
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Asthma:basic
mechanisms and
4.3.10 Eosinophils. Dahl R, et al. — — clinical HEEE)
management;1988. p.
115-129.
The production of platelet-activating factor )
4.3.11 by cultured human endothelial cells: Prescott SM, et al. — — Plenum Press; 1987. p. SEER
. . 323-340.
regulation and function.
Loratadine blockade of K channels in J Pharmacol Exp Ther
. . . . _ _ ek
4.3.12 human healjt. canparlson'v'vuh terfenadine  |Crumb W1J. 2000:292(1):261-264. EE R
under physiological conditions.
Pharmacokinetics and dose proportionality . - - J Clin Pharmacol. P~
4313 of loratadine. HilbertJ, et al. 1987:27(9):694-698. | Tt
Inhibition of HERG1 K" channels by the Br J Pharmacol.
4.3.14 novel second-generation antihistamine Taglialatela M, etal. |[— — 2000;131(6):1081- SEE R
mizolastine. 1088.
43.15 Fexofenadine. Markham A, et al. — — 2D71:1gs. 1998;55:269- SEE R}
Preclinical pharmacology of desloratadine, a
selective and nonsedating histamine H, Arzneimittelforschun
43.16 receptor antagonist. 2nd communication: ~ [Kreutner W, et al. — — ) i ElsEwr
2000;50(5):441-448.
lack of central nervous system and
cardiovascular effects.
Terfenadine: surface-activity and kinetics of . Arch Pharmacol. [
_ _ BEEE
4.3.17 action. Weinschenck HP, et al. 1993:347 Suppl:44. ZER
Pharmacokinetics and tissue distribution of L Drug Dev Res. s
_ _ BB
4.3.18 astemizole in the dog. Michiels M, et al. 1986;8:53-62. SEH
The melanin binding of drugs and its . o Drug Metab Rev. PR
4.3.19 implications. Ings RM. 1084:15:1183212, |2 3 Pkt
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L . Regul Toxicol
4.3.20 Brlg((iiilcntz?vzfoir(l)lcgsl;or fg:i:ilelanm is not Leblanc B, et al. — — Pharmacol. ZEEE

P - 1998:28:124-132.

Comparative tolerability of second o - Drug Saf. Sk
4.3.21 generation antihistamines. Horak F, et al. 1999;20(5):385-401. |~ SR

Summary of preclinical toxicology
43.22 (oncogenicity) and pharmacokinetical I | — FENE R SE LR

investigations. Expert Report.

Preparation of rodent feed treated with UR-

12592 fumarate and determination of the 1 J A~ ; e Vi
4.3.23 content, homogeneity, and stability of UR- _ 1 1 g HI H - i FEPTRRY SRR

12592 fumarate in the prepared feed.

Handbook of
4.3.24 Hepatobiliary system. Popp JA, et al. — — toxicologic pathology. |Z& &%}
1991. p. 279-314.

UV-visible spectrum of the fumarate 3 I B EZIBE
s32s |UNibl I R . | SR 5 #ieht
4326 Expert r‘eport on inmunotoxicity effects of _ . . HNEE BBk

rupatadine.

4327 SHOQSARICISZRIETH. i | - KPR BB
4.3.28 #UR-12784  qualification report. |- - - PV BEGR
. J Pharm Pharmacol. ,
et _ _ BEEE
4.3.29 PAF and the digestive tract. A review. 1zzo AA. 1996:48:1103-1111. Bk

Platelet-activating factor and interleukin 1 Gastroenterolo

4.3.30 are involved in colonic dysmotility in Morteau O, et al. — — Ey- SEER}
. e 1993;104(1):47-56.

experimental colitis in rats.

. The European Scientific Discussion i

_ _ BEGE
4.3.31 Opulis. Medicines Agency. (CPMP/2593/00) AR
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In situ expression of platelet-activating
factor (PAF) -receptor gene in rat skin and T Invest Dermatol
4.3.32 effects of PAF on proliferation and Shimada A, et al. — — . BB Gk
. . 1998;110(6):889-893.
differentiation of cultured human
keratinocytes.
Platelet-activating factor acetylhydrolase Adv Exp Med Biol. P~
3. . . . . - - 5 1P
4.3.33 activity in human follicular fluid. Narahara H, et al 1996;416:121-127. SR
Neoplastic lesions of questionable . . . Toxicol Pathol. BBl
4334 significance to humans. Alison RH, et al. 1994:22(2):179-186. |2 7 T
Mechanistic data and risk assessment of Toxicol Pathol
4.3.35 selected toxic end points of the thyroid Capen CC. — - ' Z2EGE
1997;25(1):39-48.
gland.
The role of platelet-activating factor and its Adv Exp Med Biol. -
43. . . . Ahmed A, et al. — - ZERE
336 receptor in endometrial receptivity. med A, eta 1996;416:277-290. SR
The biochemical role of platelet-activating Prog Lipid Res. 2
4337 ) : Frenkel RA, et al. - - BEGE
factor in reproduction. fenke eta 1996;35(2):155-168. SRR
4.3.38 Platelet activating factor and conception Minhas BS, et al - - Am J Reprod Immunol. Z2EGR
> & pHon. ek 1996;35:267-271. -
1-O-alkylglycerols improve boar sperm . . . Biol Reprod. P
4339 motility and fertility. Cheminade C, et al. 2002:66:421-428. BEREM
The significance of platelet-activating factor| . . - - J Med Primatol. B
4.340 and fertility in the male primate: a review. William ER, et al. 2005;34:20-24. BERR
Effect of platelet-activating factor on Fium Reprod
s : _ _ . HEGE
4341 motility and acrosome reaction of human Krausz C, et al. 1994;9(3):471-476. LB
spermatozoa.
Pregnancy outcome following first trimester . . Am J Perinatol. SR
4.3.42 exposure to antihistamines: meta-analysis. Seto A, etal. 1997:14(3):119-124. |~ B
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5.3 Iﬁuur‘u Fﬁi&l 1 H&UFQLIF’%&
53.1 AEWIFEAFERABREE
5311 NAFATRATEV T ¢ (BA) RBREEE
L] = I - I - I - I - I - I = I -
53.02 HBARER e AW AR S (BE) sUREE &
Clinical trial of bioavailability of Rupatadine when
53.1.2.1 UR/F(J1-02 administering 10 mg in a oral solution form as reference and | ||| | | | | A N | N0 “BiA AL bZA N BE R i3
oral solution form as test and tablets in healthy volunteers.
53.13_In Vitro-In VivoD] A T L7 il
UL [— I — I = I - | - | - [ - I -
53.14 EI@%E’J&UE!&II:%E’J IIMTEEAR T 05
i g I . _— e
53141 [PBC257-006 £ PR Rupatadine R OUEHPORENESY | ommpstzt | 2 IR0 Ak G2 PR BEUR e
['TK-041 55 1ITFR IR R B2 RIR RIS PR S 2 9 FEZ 35
L L RG-SR (GRBR IR EHE % 5 TK-041- s ] 1 e = A TRV
5.3.1.42 PBC257-007 . s v i B SRR A A 2 2 Elg HE BEER i3
0202) | D e Rupatadine e O Kapopegy | oo Rastt 2@EEEE o = FENETRY FE
iE
53143 CIN/T/008-2 Determination of fumarate UR-12592 in human plasma _ I’I'II'I PV Wit KRR B i
samples. | =
5.3.1.4.4 CIN/T/012-1 Determination of BCP in human plasma samples. [ 1 E | 8C || AN ik *EN R B E LR [
53145 CIN/T/012-2 DeIem}maﬂon of BCP in human plasma samples. Re- _ I’I PO ik KR BELE 118
validation.
53146 CIN/T/012-2 DeIermlnatlon of BCP in human plasma samples. Re- _ l". PO Wit KPR B i
validation.
Stability of UR-12592 fumarate and its metabolite BCP in o Y : B SR 4
53147 |cNosoj . I EIEH OV s PR BEUR
Validation of a LC-MS/MS bioanalytical assay for the
53.14.8 URC 0283591  |measurement of UR-12592, BCP and UR-12788 in human [ Bk Il BE I A F YR sk FhpvEs SE Gk gl
plasma.
Validation of an LC/MS/MS analytical method for the
5.3.1.4.9 FC-RUPA-IV-01-01 |measurement of UR-12592, UR-12790 and UR-12788 in - EEE Tl BRI ANA v sk FENE R ZEGE i
human plasma.
Analytical method validation for the measurement of UR-
53.14.10  |FCjj009 12592, UR-12790 and UR-12788 in human plasma by T EEE !l Bt ] RS ok PR SEER} e
LC/MS/MS.
Validation of a LC-MS/MS bioanalytical method for . e - P ™
53.14.11  |URC 0304153 measurement of UR-12333 in human plasma. [ BBt Il BEI] | A FY A sk R SR
Measurement of total UR-12788 in human plasma by LC- . . - Py ™
53.14.12  |URC 031[JJ4154 MS/MS after enzyme hydrolysis. [ BBt I BEI] | A FY A Mok R SHE R
53.14.13  |CFQ10762 Preparative details of [*C] UR-12592. 11 RE 1] | A XU R iz R b ##
Analytical method validation for the measurement of UR-
53.14.14  |FCjro26 12766 and UR-12767 in human plasma samples by it J I BE ]| | ARA 24 RPN EER SEER} 3
LC/MS/MS.
Determination of UR-12766 and UR-12767 in human plasma
53.14.15  |FCjj027 samples from the clinical trials UR/F(I/1-02, UR/FA/1-03, | [ | “HEE- ‘BER AL st APV SHYR i3
UR/FCJJ/1-04 and UR/FCJ/1-01 o
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Analytical method validation for the measurement of

53.14.16 |CINBsLJ rupatadine, BCP and BCP-OH in human plasma samples by | || | | IEEE | W 1H->-W 11 RS e FEPE R ZHEwr i3
LC/MS/MS.
Analytical method validation for the measurement of

531417  |CINBsTJ| rupatadine, BCP and BCP-OH in human plasma samples by | || | | | |  AJIE | W12 W 1B AL st Fepveeet BHYER e
LC/MS/MS: extension of the study of the dilution effect.
Partial validation for the measurement of rupatadine (UR-

53.1.4.18  |FCJoos 12592), BCP (UR-12790) and BCP-OH (UR-12788) in ol |7 Bl || AL st KPR B e
human plasma samples by LC/MS/MS.
Determination of midazolam in human plasma and rupatadine
and its metabolites [BCP (UR-12790) , BCP-OH (UR-

53.14.19  |TBJjj/003 12788) , UR-12766, UR-12767 and UR-12783] in plasma, | || AN AN | 2 EH - H IR S 24 RN BE LR} i3

urine and faeces human samples from the study code
DCOI/RUP/I., sponsored by
532 b MR E 7o YRR OB R E
5321 I#EE ARG E
"In Vitro" Study of Rupatadine Plasma Protein Binding in o o 3 : o P~ ™
53.2.1.1 ciN/iss)f Man, Rat and Do, T EEE !l BE ] RS WS FhPER BELR
"In Vitro" and "Ex Vivo" Study of Human Plasma Protein o s Y Pl 0 e
53.2.1.2 ClAN/280I A Binding of Rupatadine. [ EEt Il RLI] ANA v s+ TRV 2B
5.3.2.2 HFIREH K OSEYAE B VR IR &
Study of the metabolism of Rupatadine in microsomes from . . e s iz v
~ R N J . 3L BEBE 18
5:3.2.2.1 XI 6079 human cells expressing CYP activities. _ 2(... 2(.I. A s HEPTEERE BERR
Research of the CYP-450 involved in rupatadine in vitro = Y LR S PRl
53222 URIRUPJjo02 metabolism. EEE !l BE ! ] 7T UR iz PR B G
In vitro investigation of the potential inhibitory effects of — 5 Y LR S PRl
33223 URURUPIOOI rupatadine fumarate on some CYP P-450 model _substrates. _ I’II 1"' e A PR BAERH
In Vitro Evaluation of Inhibitory Potential of Rupatadine
53224  [S47893 towards CYP1A2, CYP2B6, CYP2C8 and CYP2C19 in I | EIEAEn R st thvaEk BHEYR 3
Human Liver Microsomes.
In Vitro Evaluation of CYP Induction Potential of Rupatadine e N e y
_ ~ ¥ - N 7;;3 $2id 4
53225 $47915 in Human Hepatocytes. | EEt Il RLI] AL st FENE e e
Evaluation of the Potential of Rupatadine to Inhibit UDP- . N - B
_ ~ v -] 5 7;;/% $2id N 4
3:3.2.2.6 547904 glucuronosyltransferases1 Al and 2B7. _ 2('I. 2(.I. A i HEPETRE ikt
In vitro Interaction Studies of One Selected Test Article with N N ) B
) - Y — b -G R HEER
53227 -2 W |,an OATPIB1 and OATPIB3 Uptake Transporters. I | cElnEm | e i aAbaki iabakid
In Vitro Evaluation of Inhibitory Potential of Rupatadine
53228 547882 towards MDR1 and BCRP Efflux Transporters in Membrane _ 2(". -2(' I. ANA 24 B SEER} pii3
Vesicles Expressing Human BCRP or MDR1.

5323 fiok MAERREZ O RBRERE &

AT T | = | = = = = = =
533 WeHEKMEIRE (PK) sl &

5331 GEHEHERE 11T 2 PKE URIH AR TEAB S &

A Phase I, Randomised, Double-blind, Placebo-controlled,
Parallel group study to assess the Safety, Tolerability,
53.3.1.1 DCOS/RUP/I. Phamacokinetics and Phamacodynamics of oral Rupatadine in _ 2(. . . -2(. I. AF YR s P EEER ZEER i3
Healthy Japanese Subjects after Single and Multiple
Ascending Doses.
A single dose pharmacokinetic study of UR12592 in healthy . o e P ™
533.12 RD 477204} male volunteers. | HEmE VIRE I ] A XY R 24N PR ZEE R
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53313 [RD477204 2;“3(‘5}; i‘;j:_l’hm“"kme‘“ study of UR12592 inhealthy | ey | il HEE | <=~ sk R BEYR "

Absorption, metabolism and excretion of *C-rupatadine

53.3.14  |URC023/993407 |fumarate in helthy male subjects after a single oral - EEE Yl Rl A4FY R S KPR SHEEH i3

administration.

5332 HFIZET 2 PKKL O A Pk i s 2%

ZEAL - = I - I - - - = = =

5333 WIKPESIA 2 Brit U 7 PRGRBR R & 5

A phase I, open label, without individual benefit study, to
assess the pharmacokinetic profile of 10 mg of rupatadine = e e ©

53331 UR/FC./I—OI given as multiple oral administrations in healthy elderly _ “'II_ : '.. s A HEPTETRE LA *

subjects and in healthy young subjects.
5334 ARSI 2 AT L - PKERBR AL &
Pharmacokinetic profile of a single oral administration of 20

5.3.3.4.1 UR/FC./I—02 mg rupatadine given either under fasting or non fasting _ I’II—I’II 7T UA %2 FENEER SEE R} g
conditions in healthy subjects.
Open, two-way cross-over and randomised clinical trial of 10

53342 IC03RUP/II mg Rupatadine pharmacokinetic interaction with grapefruit _ 2(."—2(". AL sk &R B E R 3

juice in healthy volunteers.
Study on the pharmacokinetic interaction of rupatadine and S Y N ] N 353 3
53343 UR/FCJ1-04 erythromycin given as repeated oral doses in healthy subjects. | E Lige 1] 7 s FEPYEERE BERHR G
Clinical study on the pharmacokinetics and safety of

53.3.4.4 1CO8RUP/1 |J§ Rupatadine 10 mg co-administered with Azithromycin in I B ER AL v ok PR BB e
healthy volunteers.
Study without direct individual benefit on the pharmacokinetic

53345 UR/FC./I—03 interaction of rupatadine and ketoconazole given as repeated _ 1".. —1".. 77U sk & R SHE Gk i3

oral doses in healthy subjects.
Clinical study on the pharmacokinetics and safety of

5.3.3.4.6 ICO9RUP/1.' Rupatadine 10 mg co-administered with ~ Fluoxetine in _ 2(". —2(.'. AL ok PR BELFR fl3

healthy volunteers.
A non-randomized, open-label, single dose study to assess the

53.34.7 DCO1/RUP/I|§ pharmacokinetics of rupatadine 10 mg co-administered with | ||| | ||} ) /j j I EEE | -2 H R RS s+ FEAEE R BEEL fi

midazolam 7.5 mg in helthy volunteers, in fasting conditions.

5335 ARzl —v 3 UPKRBAS &
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534 WA (PD) ARk &

53.4.1 FEFEHEBRE 1< 51T % PDakBR K% O'PK/PDRER TR 2

A rising single dose tolerance study of UR12592 a new H; and ) . N PR, . i
53.4.1.1 RD 477/20680 PAF antagonist in adult healthy _ volunteers [ BEEmE ! IRE I} ] A XV R ok FHpvER SHE Lk
A study of the inhibition of PAF-induced platelet aggregation 1 . o ey
53.4.12 RD 477/21289 by mpaytadmc (UR12592) fumarate. [ HEREVIRE ! ] AXY R 24N *EN R BB G 3
Clinical study on the central and peripheral effects and
tolerability of different doses of Rupatadine fumarate (10 mg,
20 mg, 40 mg and 80 mg) after single oral administration to N 5 e NN .
53.4.13 UR/F(./I—OI heal . ) . bl _ _ AL 24N RPN RE SEER}
ealthy volunteers, in cross-over, randomized, double-blind
and double-dummy conditions controlled with positive
standard (Hydroxicine 25 mg) and placebo.
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Double-blind, randomized, cross-over, double-masked clinical
trial controlled with a positive standard and placebo on the
534.14  |UR/E(/-01 interaction of different doses of Rupatadine fumarate with the | || | | |  ANIIIN | N1 “HEAA AL st FepvEeet BHYER %
central effects of alcohol after single oral administration to
healthy volunteers.
5342 BFITH 2 PDeR N OPK/PD A iR £
BAl [ T = = = = = = =
53.5 Bk O el &
5351 WEEY 2 IZ BT 2 bl iaB i &
5.3.5.1.ar
TK-041 BNAHERARRER  FEMET LA X —MERREE | Lo - S
53.5.1.1 TK-041-0101 S oy . o it B R 2 2 P HH Al Al
ar T e P IRY | 1 B ] | A& [ AR AP A #
A Dose Ranging Study of Rupatadine (UR12592) Fumarate . ; i i
o . R - 2 iz T BELE b3
33:3.12arRD 477121212 in Patients with Seasonal Allergic Rhinitis. _ I‘II 1"' 1% 51 PR HER
A Dose Ranging Study of Rupatadine in Patients with . y - -
35.1. P - A i HE DEHE b3
5.3.5.13ar  |RD477/22115 Seasonal Allersic Rhinitis. I i AR A% WS PR HHE
A 4-week multicentre, double-blind, randomized, placebo and 7] ?4‘/‘;
active treatment controlled, parallel-group trial to assess the 2 . - [ P
. H—T ok ; ) Bk i
5.3.5.1.4ar ICOSRUP/4I efficacy and safety of rupatadine in the treatment of Seasonal _ 2('I. 2(.'. ;J;HZ ;7}, A FEPTEERE SR !
Allergic Rhino-conjunctivitis (SAR). 2
Double-blind, multicenter, parallel clinical trial to compare the
53.5.1.5ar  |UR/FCJ/1-01 efficacy and safety of rupatadine 10 mg, ebastine 10 mg and | || | N A EEEEENE it 11 BE ]} ARA sk TENEER BEYE p3
placebo in the treatment of seasonal allergic rhinitis.
Double-blind, multicenter, parallel clinical trial to compare the
5.3.5.1.6ar UR/FC./III—O3 efficacy and safety of rupatadine 20 mg, rupatadine 10 mg and _ 1"'. —I'II ANRA v sk &R SEER} i
cetirizine 10 mg in the treatment of seasonal allergic rhinitis.
Double-blind, multicenter, parallel clinical trial to compare the
5.3.5.1.7ar UR/FC./III-O4 efficacy and safety of 10 and 20 mg of rupatadine and 10 mg _ I'II—I‘II. 77U A ZA & R SE Gk i3
of loratadine in the treatment of seasonal allergic rhinitis.
Double-blind, multicenter, parallel clinical trial to compare the
efficacy and safety of rupatadine 10 and 20 mg to loratadine - - -
- g P, - 71 i =22 BEEE fi
3351 8ar UR/F(./IH 04 10 mg in the treatment of seasonal allergic rhinitis in South _ 1’.. I’II W77 8 A PR B
Africa.
Effect of a new anti-histamine drug vs. placebo on subjective
measures of nasal obstruction and on nasal airflow in subjects - N - e e
_ — 2 1 3 - R 74 ZS e lﬂ]‘;
5.3.5.1.9ar IC04RUP/H. with (grass pollen) allergic rhinitis in an allergen-exposure _ 2(.I. Z'II 7 Ry s HEPEDRE BERH
unit.
Assessment of the effect of rupatadine on the response to the YN Y R P 4
3.3.5.1.10ar UR/F(./IB_Oz nasal challenge test with a specific allergen. _ I’I. ! ’II A S YRR BEGH
Inhibiting the effect of nasal administration of platelet . N - .
5:3.3.1 1 lar DCOS/RUP/I. activating factor (PAF) after administration of Rupatadine. _ Z(III 2('.. Ay L FEPIEE YR
A Dose Ranging Study of Rupatadine (UR12592) Fumarate FEES e 4 2 P—— =
3:3.3.1.12ar |RD 47721416 in Patients with Perennial Allergic Rhinitis. _ I’II_I’I. ANRA S PR BH VR
A 12-week multicenter, double-blind, randomised, placebo and e .
53.51.13ar |ICO6RUP/3 cetirizine 10 mg controlled study to assess the efficacy and 2 5 7/;1:’(_7/—_7‘7/ Wit Py BEwE .
T I safety of rupatadine 10 mg in the treatment of perennial _ ('I. (.II =+ U—_ = e
allergic rhinitis (PAR).
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Double-blind, multicentre, parallel clinical trial to compare the FeSu R
5.3.5.1.14ar UR/FC.'/HI-OI efficacy and safe}y of rupatadine 20 and IQ mg, lor'atad%nf: ‘10 _ l'.. -I'II e > z ; 24 N e HEE R 4
mg and placebo in the treatment of perennial allergic rhinitis.
Double-blind, multicentre, parallel clinical trial to compare the
53.5.1.15ar |UR/FCJJ/11-02 efficacy and safety of rupatadine 10 mg, ebastine 10mgand | || |  AEEE | “'H1E>W1A A st FepvEeet BHYER Fi3
placebo in the treatment of perennial allergic rhinitis.
Double-blind, multicenter, parallel group clinical trial to
compare the efficacy and the safety of rupatadine 10 and 20 = e - S e
5:3:5.1.16ar UR/FC./IH—(B mg, cetirizine 10 mg and placebo in the treatment of perennial _ 1’.. -l ’.I s A HEPTETRE BERHR
allergic rhinitis.
FEE BT VL ¥ — R R BHE &5 & L7ZAGR
FEDA MK O M2 T 5 72D D4 DT % . ; D Y
53.5.1.17ar |AGR_P3 . S e e 2 2 ) i EH BERE b3
ar JAGR. Lo, AR, AL, 7T R, B An-En e it PR FE
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5.3.5.1.u-sp
TKOH BUNERRE BUEEREEEENEE L2 | oo n — S
5.3.5.1.1u-sp |TK-041-0201 A L SRR GACES Sl ] RO f ) | A A = AR ATl A i
A 4-week does-finding, multicentre, double-blind, randomised, =
placebo-controlled, parallel-group trial to assess the efficacy - 7[/_; / ;,_ .
5.3.5.1.2u-sp |ICO2RUP/ILJ} and safety of different doses of rupatadine compared to I  cEEE:EA /: 9 ﬁ/U _/ bZA PR BEYE fi3
placebo in the treatment of Chronic Idiopathic Urticaria N =T
(CIU).
TR T
A 6-week multicentre, double-blind, randomised, placebo- N4
controlled, parallel-group study to assess the efficacy and A5V T o e P e
3:3.5.1.3u-sp ICOIORUP/S. safety of rupatadine 10 and 20 mg in the treatment of Chronic _ 2('... _2(.I. R—=Z K i FEPVEER b :
Idiopathic Urticaria (CIU) : a phase III clinical trial. /X/~'\//r:7‘
ANA v
A placebo-controlled, double-blind, cross-over study with = e . TR PR e
5:3.5.1.4u-sp DMOS/RUP/IV. Rupatadine 10 mg in 30 mosquito bite allergic adult subjects. _ 2(.II-2(.I. Sidtd it PR BHEYR "
Proof-of-concept, cross-over, double blind, placebo-controlled
study to assess if Rupatadine 20 mg can improve critical KA . TSI PR e
5:3.3.1.5u-sp DCOZ/RUP/IV. stimulation time thresholds (CSTTs) in patients with acquired _ 2('I. _Z(II. ARA i FEPEDR BHETH .
cold urticaria (ACU).
53.52 FEXTHERABRR S &
TK-041 ZBIHEGRAER @MY VL X — Rk B e s ] " v
3.5.2.1 TK-041-0102 T R EqBUER Ik 2 2 = ) SEATE R
535 041-010 BAHG b I _ HEMEEA2E | 2R HA 5[ R Al 24 "
T IR e N N S ——
53522 |TK-041-0202 e e e L A el e FRA 7{5
Long term safety and tolerability of Rupatadine 10 mg in the
53.52.3 ICO1IRUP/4 |} treatment of moderate-severe persistent allergic rhinitis ] V3R RS ok FEAEE R BEGE 3
(PAR). A multicenter open active treatment for 12 months.
53.5.3 BURORBREAE 2 OFE TIRAT L 72 Bas 5
53531  |ENBR AT [TK-041 [HPNABRIC BT 5 60 A ebT [ R — [ EES [ B [ wmEr | zEEs | A
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Evaluation of the possible effects of Rupatadine on the

53.54.1 1CO1 2RUP/1.I QT/QTec interval in healthy volunteers: a randomised, parallel, _ 2(.'. -2(. II ANA HEsk & B FA R H
placebo and positive controlled study.
Long term safety and tolerability of Rupatadine 10 mg in the
treatment of moderate-severe persistent allergic rhinitis. A one-

53542  |ICOIRUPIVR month double blind, controlled clinical trial and open active | || | | |  AAIEIE | 2 W11 W1 A st Fepvgeet BHYER i3
treatment for 6 months with the possibility of extension to 12
months.
Clinical study on tolerability enlargement of Rupatadine to 60, o, . - e

33543 ICOBRUP/II 80, 100 mg/gay or placebo }(;uringg() days in heall)thy volunteers. _ 2(.II_2(.I. RAA Y A FEPIEE BERH "
Comparative Effects of Rupatadine 10 mg, Hydroxyzine 50

53544 DMOZRUP/IVI mg and Placebo on A?tual Driving Pérformance of healthy _ 2(.II '2(.II G Wit PR BELE 18
volunteers. A randomized, double blind, 3-leg cross-over -
design.
Evaluation of pharmacodynamic interaction between

53.54.5 1co14RUP/ 1|} Rupatadine and a depressant of the CNS : crossover, I | cEi:Em ARA s+ HENEER BEYE p3

randomised, double-blind and placebo controlled clinical trial.

5.3.6  tilR R O HFREBRICEE 4 5 WG H

536.1 PSUR 1st tla;:’l;tsl"erlodlc Safety Update Report for : Rupatadine 10mg _ 2('II'2(".’. o YAt K B} e

5.3.6.2 PSUR 2nd Periodic Safety Update Report for : Rupatadine 10mg tablets. T 2E2E — A LN &R BEER I

53.63 PSUR 3rd Rupatadine 3" Periodic Safety Update Report. -M — ok LR BELE i

5.3.6.4 PSUR 4th Rupatadine 4 " " Periodic Safety Update Report. _M - ok LR BELE i

5.3.6.5 PSUR 5th Rupatadine 5" " Periodic Safety Update Report. _M — ok FENEER BELE i

5.3.6.6 PSUR 6th Rupatadine 6 " " Periodic Safety Update Report. _M — ok FEEE R BELE b3

5.3.6.7 PSUR 7th Rupatadine 7" " Periodic Safety Update Report. _M — ok FEAEER BELE b

5.3.6.8 PSUR 8th Rupatadine 8 " " Periodic Safety Update Report. _M - sk FEAEER BELE b
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